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v @ . & v o o o @ A
VINARVAY atorvastatin gwufl,uwmam (91318 4.4 Anfanuazdanlszdatduniaelunisly

1 g 1 [ > 6
1 - HAABNANLIHBLATIT (skeletal muscle) Laz#IT 5.2 qmauﬂﬁmamama%mam)

(% . [ > . A ¢ QSQ/ oq:
Protease Inhibitors: N3\# atorvastatin 7M1 Protease inhibitors %@ﬁqmﬂu g3 CYP 3A4
[ L [ v v . J @ @ o/
auwuﬁsﬂumsﬁmmmmmaa atorvastatin gwuluwmam (gm“na 5.2 qmamﬁ‘@mwmaﬁ

[
ANANTAT)

Diltiazem Hydrochloride: n13\# atorvastatin (40 un.) SI4NY diltiazem (240 a7.) FNNUTALA

v v { & . o @ wa o
wwuﬁgwmad atorvastatin IH‘WR’I?I&H (%WETUB 5.2 Qmauummomamaumam{)

Cimetidine: in13ANHNAWATATLITENININUIZRINIL atorvastatin N cimetidine Tagieid bW

o ana ' s { o o [ aa o 9 [-P=N (%] 4
E]%@]?ﬂiil’]iz%?%‘]ﬂ%ﬁﬁ%ﬂﬁ’]ﬂmj[@‘5] NN/ UN (@‘W]‘IJE] 5.2 qmauummamamaumam)

Itraconazole: N3l atorvastatin (20-40 4n.) SINAY itraconazole (200 NN.) RUWKEALNNTLAY

Aunldn,u (AUC) 289 atorvastatin (9#37a 5.2 AMANUANILATLIABAITAS)

1 1 v d a { Qo g Ql v v
Grapefruit Juice: {s11U5:nauat IR TRANUHI CYP 3A4 LaTENNNTALANANNLTNTY
284 atorvastatin luwWaaNn laganiziladinisdn grapefruit juice NALARlY (NN 1.2 Basw)

(QW7a 5.2 AMFNLANINTLIABAITA)

2
139U LINIVDUIIFI:

[

Atorvastatin 1w substrate U846 UUEIFITIUAL (QRITa 5.2 AMHNLANINTLIABAITAS)

n3l#en atorvastatin flwiasn 10 un. 338MY cyclosporine Auwiaen 5.2 un./nn.3u lasonalw
Lﬁ@mslﬁmga*’fmaamsé’mﬁ'am atorvastatin 14319my (8098 AUC: 8.7; 9ata 5.2
qmauﬁ?m'mmﬁ'maumam{) Cyclosporine Lﬂua’liﬂ'llfiﬁ organic anion-transporting polypeptide
1B1 (OATP1B1), OATP1B3, multi-drug resistance protein 1 (MDR1) LLN:Iﬂiauﬁ@iaﬁ’mﬂ’mﬁ@
NZLTILE U (breast cancer resistance protein [BCRP]) \TulaeINL CYP3A4 @T&fu cyclosporine oK,
IRNEAIMIFURELN atorvastatin %aulWen atorvastatin lwamia mﬁgaﬂ’h 10 un. doi% (Wa9a

4.2 AWIARAEITNITITY - NIT I IINNVLIDW)
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Glecaprevir Waz pibrentasvir Lua38089 OATP1B1, OATP1B3, MDR1 L&z BCRP @dnua1lianis
NNNIFUHAL atorvastatin #alWe atorvastatin TussamAgandi 10 un. dadu (gWate 4.2

a s ¥ L > a
?.I%’]ﬂllaz'sﬁﬂ'ﬁ‘l‘ﬁil'l - m{lm'mnuma%)

mM3l#ien atorvastatin 20 Ja8nTUIWAL letermovir 480 HadnsNdAaTH AnarinlwUSum
atorvastatin fi119ne a5 ANTN (SansinpesAuilansu: 3.29; Q118 5.2 AENUAN LN
AUAIEAT) letermovir TNBTUSIRIVUEITNTBONWONLTAS (efflux transporters) P-gp, BCRP,
MRP2, OAT2 uaze2aussans OATPIB1/1B3 ludy asiuenitasiiunsausiaen atorvastatin ¥al
1#en atorvastatin §9n31 20 SadnIudain (@rata 4.2 WIARAZISNTITY - N1 ITIINAVEN

]
=~

an)

mm;mmwaaé’umﬁ%mim’mmﬁl,ﬁ@ﬁrm CYP3A uaz OATP1B1/1B3 @diidiagnlgsiuniana
wand19lUanit winlwen letermovir S3unLEN cyclosporine laiuuzinlile atorvastatin lugilef

fadbt letermovir $IUAL cyclosporine

[ 2
b '

Elbasvir a2 grazoprevir Lug138U89 OATP1B1, OATP1B3, MDR1 L&z BCRP asnueinanhas

WU IFNREEN atorvastatin lFunaiidisanuziasz szl tlusmamdrgandndu (@Wada

4.2 PWIARAEITNITIZ YN - N1 LT IINNULIDW)

a17uieInin CYP 3A4

M3l atorvastatin $2uRLETRIALEN CYP 3A4 (5% efavirenz, rifampin) &13130¥N AN
[T U9 atorvastatin lunanawnaaadlauin asannalnnissuasisonsasasneas ritampin
(M3WiE2th CYP 3A4 uaemMIBLEIAIIUEITNS OATP1B1 s‘ﬁﬁuagluwma{@”u) i wnerin e
atorvastatin 320U rifampin MR UALINY LNIILLABWLINNTIREN atorvastatin A1TIRRINNNNT
1%en rifampin FuWusAUNMIaaANUITuTUYeY atorvastatin luwaaunasatsiitbidn (@iada

o 6
5.2 AUENUANWINTBIAUAERS)
ZIAANTA: NIIWALA atorvastatin SNNULINLIIBASNAUAANIATHATUL TN WA RNT

magnesium LLaZ aluminium hydroxide ANTTAUANNLTNTUVDS atorvastatin luwaaNIRg

(B@INFINVBINUNLANTIN: 0.66) 8814 b3NAN Han1Taa LDL-C 2z luitfuuilas
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Antipyrine: 1129310 atorvastatin ININaNTENUADLARTIRUAMEATVDY antipyrine 39 lia1ainazi

BUATNILNTENININUVBILNDU Y NLaaUa baSe1% cytochrome isozymes LR8INH

Colestipol: \Jalien atorvastatin s2uAU colestipol ey kAT uues atorvastatin LnanaaN
o ! v | = a o ak A o o A, @
AARY (BAINRINVBIANNULVNYY: 0.74) E]SJ’NVLiﬂ@’lﬂJ Namiamvlwuﬂammu LEJE]FL‘WEJ’] 2 AIBINUNY

WounulalwiNese laanitg

Digoxin: \{al##n digoxin AaN8ATITINALEN atorvastatin 10 Un. WU lifinadaszauanu TN
{ [ { ' v v . . A X

lunanaanvad digoxin NIEALAIN (steady-state) BeiNlsAaN ANNLTNTULBS digoxin LN

(BATFINVBINUNLANTIN: 1.15) 1899710 1A digoxin SINAL atorvastatin Iuas 80 NN. AIRUAIT

avvituazAaauytonldiu digoxin Taudipatnananzay

Azithromycin: N3l atorvastatin (10 4N, TUaAT) 3IWAL azithromycin (500 UN. TUazATI) bl

WREWANUTUT UV A atorvastatin Tuwaiaan

& o A [ ' (> o A { [ .
gusinannnia: MIli atorvastatin Muluiveidaquiniiafivsznaudisaaslun norethindrone
wae ethinyl estradiol Az RNAUALANTINUSHULABUANULTNTUALLIAN (AUC) V89 norethindrone
(BATNFEINVINUNLANTIN: 1.28) Az ethinyl estradiol (BaTauvINUNLANTIN: 1.19) AT

o & & 4 A A A A a = o A v 1 a Ao . \
ﬂqu\‘]ﬂ\‘]ﬂq'ﬂlawuuluﬂqil,ﬂaﬂmu(ﬂ"ﬂa-&ﬂ"lLN(ﬂﬂNﬂﬂlLu@]ﬁL%LLﬂﬁmﬂG'ﬂiUﬂiz'ﬂqu atorvastatin a%

Warfarin: in13@n#1auaINsg1IzningnuIzininggn atorvastatin N1 warfarin 1ageid LWL WY

A3enla g Nnpdansaain

Colchicine: faus3ng4 laidnsAns18uasienIzning atorvastatin AU colchicine A518914N13LAA
myopathy \ialgen atorvastatin S99AL colchicine WaLAITITAATZIABRILTEN atorvastatin TINAL
colchicine

Amlodipine: lun13finmauasiionszniriluarmainsndgunind nilw atorvastatin 80 un.
$79AY amlodipine 10 4. JXarlALANUTNNM (exposure) atorvastatin (8@TEIUVBINUALANTIN:

1.18) B3 lTanudanenain

Fusidic Acid: 19137189 1 dn13A@n 8@ IAT813%379 atorvastatin nu fusidic acid WA
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\#esvasmaAanaaiiaanaaans (rhabdomyolysis) ga%ulugﬂmﬁvlﬁ‘%'umlumju statins 9952084
atorvastatin $2uRUeN fusidic acid 69lins1unalnusitavessuasnsenit Tugh sisndudoald
fusidic acid flaanqnnasame (systemic) Yo ANTRYAMTINBGILLINGY statins Tuszninefisy
AN33N®G78 fusidic acid LLa:aWL‘%'umﬁ'ﬂmﬁ'ssmﬂumju statins leanasInaInfilasy fusidic

acid ﬂ%’ﬂg@ﬁwvl,ﬂuﬁaﬁmfu

a Io v % R . { QSQII 1 a 1 o [} o o
lunsdlAiaunindudasld fusidic acid Neangninassnmedadanwiduiiaiuwn 1w s1rsuMs
[ a & A a @ . ' (% L . @y &
NHMIAALTINTURTI AYINANTIMINII LT atorvastatin 3I0AY fusidic acid 1u§ﬂamﬂmw 9 'l
LTThY I@U@Taqvl,ﬁ%'umi@LLamamsLLW“n fatnglnada e 8A2T b TUA TN TR US N LW WA
winifinemInauiasauwusd e1nsthe nalduusinmlae

mMsiegswmnuea1an 9: lwnsdnsnaadfindnsli atorvastatin TrunusnaaaNaLlafia
UAZMITNENTALTERIEMTIRLFlaTaw (Faslumnandly) Tdnuauasnsensznieniai kN
dezmdndanudmangniendin agelsnausslilainisfinmauasisonseninenwiussawn

FANISEINTN

1 a o ¢ 3
4.6 WaP@IBIRINIIRIWNBE AN T lnaasdasiuazlinwayas
Wt atorvastatin luga3fiassd sasluiviigWutaisldunanisquiniefiinzansuzldoni
A3l atorvastatin wrigaTibiaiywutdailialamanaainuazasassdaunuazldiunisadunois

a A a & ] 6 ¥ &
AUAINUNDIILNAVUG E’J‘Y]’]ﬁﬂl‘%ﬂiiﬂ%']ﬂl?]’{l’]%

wald atorvastatin lua@%'lﬁqum 619 1NnT1U778n atorvastatin m”uaaﬂmoﬁmmugwﬁﬂ%a"l&i Ly
A v a A A @ . R & 1 = A | A4 o =
Luaaﬁnﬂmmhmam‘nma]m@Naau"lwwclﬂ‘s:aaﬂ@amﬂm‘sﬂ‘ng@umLLaJ ]AINMTEN atorvastatin 34

Vl&imﬂﬁ’uuqm

4.7 Na@iamwmmsncf,%m‘sﬁuﬁmuwmmLLazmuqmﬂ%aafﬁ'nsna

£ =K%
EIGVL&I&IEIQ%IN

'Y 1 3
4.8 uaowlaunvilszasm
I@]EJVT’JVLULLﬁ’J;E'ﬂ’JEJ%YIu@iafJW atorvastatin 16@ a1n170w bNIU Tz aafanaztduImaaauas
a & o tY an . o
adutiasn nndayanidnsmiiaiiinuasm atorvastatin Lmuﬁmmamﬂummuqulu

Hilp 16,066 My (8755 Ml laTuen Lipitor Wisui 7311 Meftldsuemasn) iuaaendise
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3% (median) 53 §a1% wuii 5.2% vesgtheflaTue atorvastatin wyasiitasninainisala

WI1srR9a WSoUALUNY 4.0% madgﬂwﬁvlﬁ%'ummaﬂ

s = €dl 1 d' ] A ' o d' d' a % (%
mmsauvl,uwaﬂszamﬂwuuasmé;m (WNNIARIBWNND 1%) NB1NLINUNITINEIG 188N
atorvastatin ﬁwulug&?ﬂ’s Uﬁi’sulumﬁn‘mm‘maﬂﬁﬁﬂLLuuﬁmmamﬂu@”’smuaw leun
N13GiALZa (Infections) LAzN13AALAD1EA (Infestations): AaraundllnIsayNAan1IGaLTe
annAalnanensiaaguaziazwnig: i:@”ﬂﬁ']malmﬁa@ga
anuaalnGngszuunigle nsvan wazdasnargan: LiuRaRaLLALNAAILELY 1RAATILAN 1AE
ANMNAALNANIINITNIZDIRITUAZANLE: TT9LFY 01T gy aawld Viasde

a a 15 49/ 49/ dl' c‘ % U U dy
aNnakalnanInaatbauaznIzanuazibatatiaINw: 11090 ieaauuaunt ianduiite
WaENIZAN NaNLHaNALNSY Uanautiia Tauay
MIA32NKRBIUPLANTS: MInagauniusasaudaln@ 32AU creatine phosphokinase

- &
Tula 2agI U

ANT MINIU T2 8I6 N b TU T a9 wA N AN I IAN I NIAR TN atorvastatin LU ENRaAN
dudaiugu leun:
ANMNAAUNANI9IR: Hue
ANMNHALNANIIAT: LABNINND
mwﬁﬂﬂnamaguaméau‘lu: Lﬁmluﬁ
ANMNAALNANIINITNIZDIRITHAZATLE: LI 130

v v 7 D
ANMNAALNANAL AUasanIA: aLaNLEL NILEIAAd (cholestasis)
ANMNAALNANIRIRITILAZIHaLE D TARINRTES: HUaNN

a a v dy dly d‘ ci [-%] [ A’ 1 [

aNaRadnanaaNLbauaznszanuazibaldaingInk: nauadanin iane
annAailnanalduazaniwustimnlnen: sanlasuone 1o

v a e 6 & A
NMIAINRaILUANS: wulrasilaiaau Iulaanas
o ] v o oal va @ . a &
HaaIna1ITdud lailanaannsle atorvastatin LB
[N [~
Wileen
Qﬂwﬁvl,@i”mﬁ'ﬂmﬁw atorvastatin ﬁﬂizaumitﬁwaé’ﬂ&iﬁaﬂxmﬁﬁﬂﬂmﬁauﬁ'mgﬂa AN AU

o |\ R & A & A Lo R R A v a
wiaan Naauvl,;klw\‘lﬂizmﬂﬂwumﬂﬂg@lumﬁaaﬂ’@luu I@alvl,&lmmmm‘jﬂi:l,wuﬁ%%@l vL@ILLﬂ n1Iaa

&
¥
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' ' a A A Ad e o @ Aaa = P & da
Vl,u‘wuNa@ammmyL@UI@LLazg@uma:maL‘Wﬂ‘nuuymmymaﬂauﬂlumiﬂﬂmmu 3 Jluannd
&, 4 ~ =Y =Y = =Y
218 6 il Lﬁawaﬁmwmﬂmsﬂs:mug@umfmmzwwmmﬂ@smu n7U3zLd% Tanner Stage
LLa:ms'S'@aimgaLLa:ﬁmﬁﬂ m’mﬂaa@n”ﬂl,l,a:"ﬁagamsﬂmiam‘lu;&”ﬂ’smﬁﬂﬁmmﬂﬁmﬂﬁaﬁuﬁu

v

Tayanulaaanuvad atorvastatin lu;jﬂw;éflmy'ﬁmmagﬁauuﬁa

ilszaunIsainadaInnIsniga lunasaain
& o o \ o = ) ) & L A a
NYTERUMIDASINNNNTIRINS WA DIA FINDINUWHE DU bINIUTzaIRda b AN aLAw:
ANMNHAUNANIITLUULADALALHILINRDI: LNAALRDAGN
anaralnaneszuugiaan: UJA5uuw (338N anaphylaxis)
[ [=f A o @ { o <

NISUIARY NI UNE LATNIINIRANNITNTULDW: LAUAN
anaralnanenstratanazlarwins: sninia
aNNEnldnaN19szuvlsedaIn: mmjﬁﬂﬁvlmamié'uﬁaﬁaﬂm 2IMIRRIAY LIDUATHE NI
IANIDY (dysgeusia)
AMNAALNANIINIZLNIZDTRIIHAZAbE: AUSOUBNLEL

A A A % ay - va % ' . .
mwwmﬂnmmamwmuazmama‘lmwfmm: NyuaINII Stevens-Johnson, toxic epidermal

. . . 4

necrolysis angioedema erythema multiforme (% bullous

a a v dlg/ dlg/ A A [ . [ & A Aaaa
anaralnanisnatatanazibaliatnagIww: rhabdomyolysis NANLKaALLRIINUATEN
Qﬁ@'jwﬁ'u (immune mediated necrotizing myopathy) naaLhaanLaLy (myositis) anad

anaAalnanalduazaniizeasainribenbien: Liurtinen peripheral edema 8auan

4.9 mslasustiwawia

F9 18N TN INNTEIRTUATENTLAIUEN atorvastatin LAKIUNA %dﬁﬁmﬂl,m;ﬂwfﬁ@”aﬂén
Aadn anlinsinmauanusliinainitisnieagihsauanuningay Lﬁaamﬂmﬁuag
Auwaaldsdugiann nssla (hemodialysis) [anisazrnea atorvastatin 1i5hdu anvax

lal'ldanniin

5. AMLENLANILNFBINE

51 AUENUANNETNAMEAT

atorvastatin calcium 1usnsgaeziitioanszevlediu lasaangnisudaonls’ HMG-CoA
reductase @91TwionlaAtio139nTLUa8%I1N HMG-CoA Lilu mevalonate swidlutwaatiiasds

LLazﬁmuqué"mﬁﬂﬁ%aﬁhl,mﬁzﬂmaam 2708
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v
o

§AIN9LAH84 atorvastatin calcium @8 (Cy3H3FN,05), Cas3 H,0 ﬁm%ﬁfﬂimaqa 1209.42 §a3

Tassassfa
OH OH
Y 7 Il
CH\CH/CH\CH/C\OO
2 2 Cﬁ 2+
3H (o]

atorvastatin calcium (JunsFaIWIaN azasluaIazauingi pH 4 wazdinin azans ledasunn
lusihnau WesWatwiwes pH 7.4 uaz acetonitrile azane laitanitaslu ethanol udazany ladlu

methanol

nalnniseangn’

atorvastatin Lﬂumiﬁaaﬂq“n%rﬁ'ufamuvlsnﬁ HMG-CoA reductase WLULANIZLANZIIUALUIITI
Lauvl,enﬁf:mqumsmﬁﬂu HMG-CoA VLﬂLfl‘j‘Ha mevalonate %oﬁumwﬁﬁumaomi sterols ﬂ%%a’]ﬂ
i’;&lﬁiﬂmaamaiaa Iupﬂ'ﬂ’mﬁ'lﬂu homozygous LLas heterozygous familial hypercholesterolemia,
nonfamilial forms of hypercholesterolemia L8z mixed dyslipidemia atorvastatin NAYZAL total-C
LDL-C U@z apo B %8970t atorvastatin 5380321 lipoprotein cholesterol AlaNuBwILBAIINA

(very low-density lipoprotein cholesterol; VLDL-C) uaz TG uaziia HDL-C luszauana g i

atorvastatin Tr8aatzaulalarLaavaaLas balulusawlunarzunlasgugaian oy HMG-CoA
reductase LAZNITRILATIZALALAFLADTOAIUAL Wazlaun1TANE 1IN LDL receptors UWAILTAS b

AULNBLRINNITULAZ R a&aNe LDL

atorvastatin 8AN13IWAA LDL uazU3unmaavan LDL atorvastatin 113 LDL receptor activity agin4

o A AN o o { {ad PN
annuazdsmaduilihuldiumadasuudasguniwlunenddueesen LDL lunszualaiie
atorvastatin §1/5z@nFnwlunsae LDL maa;&”ﬂwlumaz homozygous familial

. A I ' X { a ' ' LY
hypercholesterolemia GﬁaLﬂunQu;dﬂaﬂﬁmuﬂnmﬂmauauamama@"l,muu

> n€ . nf { o
atorvastatin LaziuaUa lariun9@lv89 atorvastatin ﬁrmﬁ‘ﬂ’ldmlu&lgwﬁ atorvastatin aaﬂqmﬁ@m

Wusulng Seeuduunssdranlunssianzdlaasiaasoausaznimida LDL nMIaaszad
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[ o 6 o 1 v v 1 v Y 1
LDL-C ﬁ]zﬁ&lW%‘ﬁﬂU“ﬂ%’W@El']ll']ﬂﬂ’)’]ﬂ’l']&]LT&J“II%“IIBO&I’]I%‘S’NTY]&I ﬂ'ﬁl%“lmﬂ(ﬂEl’]l%ﬁdﬂ’)ﬂl,mﬂ:‘i’]ﬂ

AanABNug MM IRaUaUIdaMTINITedfihoudaz g (9Wava 4.2 WIARALIT N5 IH )

I UITBNNIADURUBIABUWIALIWLTN atorvastatin (10 4N, - 80 NN.) TILAATEAU total-C (30%—
P S :

46%), LDL-C (41%—61%), apo B (34%—50%) ez TG (14%—33%) WAAINANIILNAVLALNFUILRFUD

lugﬂm heterozygous familial hypercholesterolemia, non-familial forms of hypercholesterolemia

. .. . < o, a L& .
U8z mixed hyperlipidemia 334113 gilaalsaiuinausiia g insulin

lufthonfiudnnz hypertriglyceridemia a£in9dit7 atorvastatin £47398aa3z6U total-C, LDL-C,
VLDL-C, apo B, TG w&z non-HDL-C LAzl HDL-C lugﬂ’mﬁlﬂu dysbetalipoproteinemia
atorvastatin 928032AU lipoprotein cholesterol NAAMURILUBLIBNANS (intermediate density

lipoprotein cholesterol; IDL-C)

ﬁag&mwmﬂmiﬁﬂmuuumuqu 24 miﬁm&ﬂugﬂ’mﬁlﬂu Fredrickson hyperlipoproteinemia
B5af lla waz lb Nl atorvastatin 10 un. — 80 un. wuasidudnsiRuvas HDL-C 9nen
Nug1ufien median AL 5.1% 9 8.7% lagliduwuiiuawam wananiinamsiiamzsian
iagsmu{i?iLLamﬁamm@awadé'qum total-C /HDL-C U8 LDL-C/HDL-C 93Ud —29% A9 —44%

° % g o o % ' o o @
W8z —37% B9 —55% NNAIAU TIFWWUSNUIWIATBI8NEIRhBE ALY

A =< . ' ) & o A A A = oA
fimsfAnsnaued atorvastatin danznauiitarnladiiieauazaandiawlinesliiiaswe
(ischemic events) waznIanelassy lunsdnsn MIRACL (Myocardial Ischemia Reduction with
Aggressive Chlolesterol Lowering) %GLﬂumiﬁﬂH’]Lmu&jm Unfaaainnigadmdlurnarsaasis
I@Uﬁm%aamﬂué”amqu Iugﬂyﬂw 3086 5787# acute coronary syndrome (b@lAi unstable angina
#38 non-Q wave myocardial infarction (nfuiavialamsfiaduialaliugas Q wave)) langihe
ldsunIguanuuineIzu MINAINIAILANEINNT uazldiL atorvastatin 80 Un. nIaLInAANNN
T uszoziam (A1 median) 16 §a19 szauganaved LDL-C total-C HDL-C uaz TG lungfl
1630 atorvastatin leliA 72 an./aa., 147 UN./@a., 48 UN/AR. LA 139 UN./AF. MURGU ualn
ﬂéj&lﬁvleﬁ'u placebo 135 Un./aa., 217 UN./AR., 46 UN./AR. LA 187 UN./AR. ANNAAL atorvastatin
o A Y & o A A A = LA v 1 A
anaaTLRBIaInNznsuherilalifeanazeandianliifes s awe wazmsanslaadnedl
WA Aaansd 16% aAaAIILELNTEINIIRDITUNAUETNINENA2 IwlsswenuIawzdanma iy
o A A X o & o A A o A e, o & o A A
wihanifiasanifea llidsensuiienalaligsnendnangududuwinsaiiawilaiifoauss

o [ A

aandanllifosliiiasneasatnelivadaty Aa 26% atorvastatin anaammadsslunisiia
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ischemic events uazmIagldivinfisunulunnizaudidugiuues LDL-C #ananwiu atorvastatin
9a08nT1N1IFEI8IN AR ischemic events uazn1sansldirinfisuinldluznitegihe
nauitanalaansziia non-Q wave uaz unstable angina Tuszninadthemauazngs uaz Tu

izijpjﬂmﬁﬁmqﬁaUﬂi'm%awhﬁ'u 65 1 wazannin 65 1l

% a £ a‘ [ > =l
msifasnunistialsaunsndowtianuni lanaziaantian
Anglo-Scandinavian Cardiac Outcomes Trial Lipid-Lowering Arm (ASCOT-LLA) WJunsanewa
. \ A o A = = i Aa o @ a o
284 atorvastatin dalsanasaiiaawiladeiuazlifisunsia lugihelinanudulafagediuimn
10,305 318 818 40 119 80 T (21ade 63 T) Nlaiasdnauiiteralaasusziizaulamainasas
yudasnii 6.5 adlua/Aas (251 un/ea.) uananit gihevsmuadfadoiroansnuliaiila
A . Y v o ~ | A

uwaznaaaiianatetasmufibasda it iwams a1gannndt 55 8 guynd ulsaiwininu
fian 11301 WIaya3 (first-degree relative) Aszifnaidulianaaaiiaanila danau
1ALARLABTBATINGE HDL 31NN 6 lsanaaaliaadutlany (peripheral vascular disease)
naNitenalawasanathanun (left ventricular hypertrophy) Lasiilsavaaatiananad
(cerebrovascular event) #1fiau aaw WA ladadndfanziaNzas wuldsdunde e
(albumin) luifas1iz nsdnwibduuuudndanizesns Sowsenidudinivgu gihldiuns
%’ﬂmﬁwma@mm@”ﬂaﬁ@gd (ﬁww%’ugﬂwﬁvlmﬂmmmm anuanladaidnunatesnin
140/90 wx.dsan uazdwIuEiholwmuiaenit 130/80 wu.ilvan) LLazpjﬂuﬂawavlﬁﬁ'ualw

« & . y Q
atorvastatin 10 4n. IUALATI (1WI% 5168 718) WIBLMABN (I 1MW 5137 T18) TILWATIATER
NAIZWININNSANEA (interim analysis) NUINANTINENEY atorvastatin WEHAANINENARBNLARTZAL
nfladvpddn 39ldngansfing ASCOT-LLA iTindifmua fivaan 3.3 T unuiandu 5 1
waninidiniuguanuaulaialdduazindawnunilugienldsy atorvastatin uazemaan M3

A & \ a9 o %
L‘]_IaU%LLﬂﬂG%ﬂdE]g@]ﬂa(ﬂl,’)ﬂ’l‘ﬂl%ﬂ’]iiﬂﬂ’]

atorvastatin 8A8a3INIAMRANITOL (events) da'lud:

WMan1nk AMAERY | Iwanvasmen1Ial A1 p
BIGHN (Atorvastatin:
¢ & €,
(rdasisue) g1%aan)

coronary events (l3anaaaiiaanala 36% 100:154 0.0005
‘§ =3 1AAa o a £ ﬁ%’
PINIUNTIATINNLNIIAANAULHD
L% dl 1R 1Aa
wlaans Teludaungia)
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m@;m‘stﬁ ANNLES 5’1%1%&130m@;m‘m’i A1 p
BIGHN (Atorvastatin:
(Wasitue) 21aDN)
cardiovascular events v'ﬁammm: 20% 389:483 0.0008
revascularization procedures
coronary events mem 29% 178:247 0.0006
stroke DataunTiauaslufsundiar 26% 89:119 0.0332

(p=0.01) uanuuw lskuNdnMINANUELIFUNUTAARS 26%

@ A A ida , iAa . o o o a Ao 1%
* LL?J'J']ﬂ']iaﬂﬂGTadIiﬂ‘ﬁaaﬂLﬂﬂﬂaﬁJﬂﬂ (stroke) ‘ﬂﬂﬁﬂLLﬂ%?ﬂLLﬂ:vLNﬁGLLﬂﬁ?ﬂ%:vLNﬁﬂixﬂlluﬂa’]ﬂﬁyﬂﬂqﬂuﬂvh

1 a a Aa o a Aa o A = v 1 1
NUIMBAIMNIIRYTIAIINLRLDAINNIILRE D @]‘i]’]ﬂ‘ﬂ'ﬂ’i] LRCARBDALR ﬂ@]MLL%QI%Nﬂ@ﬂ\‘]LL@]VLNN

woEALY

Collaborative Atorvastatin Diabetes (CARDS) JunsAnsnavad atorvastatin dalsarilaunas

o A = A = i Aa @ A A A =
%ﬂi’]@l,aﬂ(ﬂsﬁdﬂdLLﬂ”IT'J@]LLﬂ&VLNﬂGLLﬂ?j'J@IEL%HlI'JEl 2838 318 mdLﬂ%IiﬂLU']%'J’]u”H%(ﬂ“ﬂ 2 F’J']ﬁlq 40 3 75

1 lifdsitveslsarmilauasnasaifieauas LDL Hauninnlawinny 4.14 Sadlua/aas (160 Wn./

aa.) uazlasndima lsddasndniariiy 6.78 dadlua/Aas (600 un./aa.) wananigihoninued

o A . v = v o & (% a A &
ﬂﬁmmamamauawmﬂﬁmmm@avlﬂu: ﬂ’J']&l@]%Iﬂﬁ@]i;N i:j(‘].l‘].ql%i PRI UDUIBAN

. . . A . .
microalbuminuria #38 macroalbuminuria

=2 ' o ' o & ) | (e & U [t
ﬂﬂiﬂﬂ‘iﬂﬂLLUUiﬂN@]’)@ﬂ’N l]ﬂl]@]ﬁ)oaﬁﬂ“(ldﬁaG‘YI’NLLQZ&IUW%QBﬂLﬂ%@’]ﬂ')UQ&I% E\JI‘]_]’]UVL@TLIUW

atorvastatin 10 N. JUAZATI (I1UI% 1428 318) NIBLINRBN (31UIN 1410 318) AINTUFIULDY

Aa . = M v A = = ' A o A [
FLYLLININGAGN (median) 3.9 i LL@]VL@q@]ﬂqiﬂﬂl‘nL‘J’Jﬂj’]L’Ja’]Wﬂ’]V\u@ 2 U 1$a93NNNaNITINGN

@1 atorvastatin laussgeaiananiildlszdwthwaung (primary endpoint) nanfifnua i

UIZRNIHA

WNRUB atorvastatin lumm(ﬂ absolute LAz relative risk reduction @”&melu@ﬁ’m“ﬁ’mma:
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WMan1nk Relative Risk | 1% %2a9 A p
Reduction events
(Wosidud) | (Atorvastatin:
g1viaan)
cardiovascular events wan (Isananuitasialaane
flasannanaiaenasnadaunas (AMI) Sedoun
FIauaz it undia silent Ml nMIansanlsanaaa 37% 83:127 0.0010
\iaavinlaatnadlouwat (CHD), unstable angina,
CABG, PTCA, revascularization, stroke)
Tsandailavalamaiiiassnanadon (Isa 42% 38:64 0.0070
nduitavlaanaiiiasanaaidenainadsuna
Gafoundiauazlaifioundsa silent MI)
lsavsaaiionsuas (Sofisuntiauas lifiounisa) 48% 21:39 0.0163
AMI = acute myocardial infarction; CABG = coronary artery bypass graft; CHD = coronary heart disease; Ml
= myocardial infarction; PTCA = percutaneous transluminal coronary angioplasty.

TiinanguLaaInLaNEa1928INANNNIINIINTNAINNA 818 WIDT2AU LDL-C Wiz

madgﬂau

MIAARIVEY relative risk VoIMLFBTIA 27% 9091 (82 MuLFuTFialunguil ldiusnaan

a a % A Aa A e [ o Ao o @ . s & aa
Wisuilsuny 61 MoFeialunguildiunminmeioe) ddbidgediiinmaaia
(p=0.0592) guidn1intvainaduliiszasdnanue nianadulinslszadninousandaununs

aaqmju

« .

Tsaviaaaldanuasuds (Atherosclerosis)
Reversing Atherosclerosis with Aggressive Lipid-Lowering (REVERSAL) Jums@nsmauas
atorvastatin 80 ¥n. WA pravastatin 40 Y. AaNITHIIVBIRRBALRBALAILALIUNT (coronary
atherosclerosis) Iugﬂaﬂiiﬂ%aaﬂLﬁa@ﬁilﬂ 198139323678 intravascular ultrasound (IVUS)

, = & o A v a a . =2 aa A =2 \
FRINNIIINDLIUIEULNDARAIRAT (angiography) NMIANBINWAEUNILLTUNIIENBMDEN
s ] d' u?: e U = o dl A‘i/
@I’JE]EJ’N‘Y]ﬂ’J‘]Jﬂ‘&J Unaaainnizainig Iummam‘uu 1%;&1]3&1 502 318 IN1IN1 IVUS NWHITH
(baseline) uazf 18 Laaw nEuELBN 3L atorvastatin (31w 253 118) wuldasidudendzogiu

(median) 283NILURLULURIMNAUFIUVEILTNGT atheroma NIRNA (LNITANITANHIRAN)
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WYinAL -0.4% (p=0.98) LLa:mjuﬁvl,@T%'u pravastatin (§1W2% 249 318) MY +2.7% (p=0.001) Lila

\Wisuilauny pravastatin wohmsiasuudaslunga atorvastatin Sind1Ayn19aia (p=0.02)

luﬂéjuﬁvléﬁ'u atorvastatin f1 LDL-C aaasfd1tadafi 2.04 daslus/aas + 0.8 (78.9 an./aa. + 30)
ﬁnﬂ@hﬁugwu 3.89 §aALNA/ANT £ 0.7 (150 NN./AR. + 28) LLazﬂéjuﬁvl,@T%'u pravastatin @1 LDL-C
aaadieaiof 2.85 Sadlua/Ans £ 0.7 (110 UN./AA. + 26) mn@hﬁvug'm 3.89 AaAlua/AaT £ 0.7
(150 WN./A8. + 26) (p<0.0001) atorvastatin £198@ toal-C Laﬁlﬂaﬂwﬁﬁméwﬁ'@ﬁa 34.1%
(pravastatin: -18.4%, p<0.0001) aA3ZAU TG Laﬁiﬂ 20% (pravastatin: -6.8%, p<0.0009) Laa® apo
B mﬁlﬂ 39.1% (pravastatin: -22.0%, p<0.0001) atorvastatin Lﬁ.u HDL-C Lﬂﬁlﬂ 2.9% (pravastatin:
+5.6%, 1 p lidnusayneana) luﬂajmﬁ"l,@i”%'u atorvastatin §mIanadladeas C-reactive

protein (CRP) 36.4% tlaiSouiinuniy 5.2% lunguildi pravastatin (p<0.0001)
HihenizeInguiianuiaaaniy (safety) uaznInu (tolerability) daenlndifusn

nsiing1vaslsavasnlaananas (Recurrent Stroke)

Stroke Prevention by Aggressive Reduction in Cholesterol Levels (SPARCL) WJunsanenwasad
atorvastatin 80 un./7u wiazwaandalinnaaaifoaauadlugilie 4,731 Tefesdulsanaan
Baasuainialiansaaiianauastinsnmeluig 6 Waunaufiasyimsdnsnuas liSuseians
\dulsanasaiiaawale udisiwasis 60% angazwing 21 69 92 1 (mqmﬁls 63 ) uazdien
ﬁugﬂu LDL 1a&g 133 un./as. (3.4 §adlua/aas) dLady LDL-C 73 un./aa. (1.9 fadlua/dns)
JTRINNIINBGLLN atorvastatin Uae 129 UN./aa. (3.3 NaflUa/AAT) 2WININTINBIGI8EN
waan NeNTEIUTeITTETIANGAaINWIL 4.9 1

atorvastatin 80 un. aaaNuLELIIaINIAalsansaadonsuasiamselifundia Gadudaia
wanflduszdwdmansas 15% (Hazard ratio [HR] 0.85; 95% CI, 0.72-1.00; p=0.05 w38 HR
0.84; 95% CI, 0.71-0.99; p=0.03 nasnntiuTasuiug1w) iaifivuimnaan atorvastatin 80
un. a@m’]m?}mmmmnﬁ@ major coronary events (HR 0.67; 95% CI, 0.51-0.89; p=0.006) CHD
event (HR 0.60; 95% Cl, 0.48-0.74; p<0.001) LLazn13%11 revascularization procedures (HR 0.57;
95% Cl, 0.44-0.74; p<0.001) aeinslngdamn

PMNMTUATIEAMERAINNMITNTANBINIARRNNLI atorvastatin 80 un. a@qﬁ'ﬁmsﬂmm

lsanaaaiiananadNiinannsaLliea (ischemic stroke) (218/2365, 9.2% LAiBUAL 81aan
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27412366, 11.6%, p=0.01) uazinguAnmIninafialianseaifoaauainfainaainanidansan
(55/2365, 2.3% \iuunUEmMaan 33/2366, 1.4%, p=0.02) gLidninimufialinnaaaifaasuasii
mmmqmmﬂLﬁa@aaﬂs'ﬁaﬁaLLﬁ%’va&iLmﬂ@mﬁ'mmi'mmjm (17 S’]Ell%ﬂﬁj&lﬁvl,ﬁ%’mﬂ atorvastatin

a o A v X oA o . A
Winuny 18 Malungunldsuemasn) dilelunduitle atorvastatin 80 wn. sansnaaaNaLFely
nN3LAa cardiovascular events lu;j:ﬂa pNnNgY anriuwEiln pRvmcItINM AN lIaraealian
susndaunguianifanean usziimafadiueslianaaaiianauasniianainainiiaasan (7

AN e . A o A v
ﬁmluﬂqmvlmum atorvastatin LAgUNY 2 swluﬂqmvl,mummaﬂ)

lugﬂmﬁw{umﬁﬂmﬁmm atorvastatin 80 ¥n. \ialsanaaaiieaauadlasinlas lidiiein
Juaiialadasnin (265 imlumjuﬁvl@‘ﬁ'um atorvastatin {igUNy 311 imlumjuﬁ"l,ﬁ%'ummaﬂ)
LLazﬁm@lﬂ’ﬁmwlajﬁaﬂszmﬁmaﬂsﬂma@lﬁa@mﬁl%‘%’]ﬂdﬁ (123 5wmiuﬂ§juﬁvl,éf§'um atorvastatin
WiguAL 204 imlumjuﬁvléﬁ'mmaaﬂ) ganmafefialasyaliwandnusznitngs (216 1o
luﬂﬁjuﬁvl@‘ﬁ'um atorvastatin \gUAL 211 smlumjuﬂﬁ%’umman) gudmInilasTiaves

6 o =3 6 6 o 1 R} 6y ' ' a ' '
L%@lﬂ?i%ﬂ%ﬁﬂ?‘ldﬂiz&dﬂLLE\]SL%@lﬂ’]imauvLNWGﬂizﬁdﬂiﬁElLL?G%NLL@]T]@YNT]%T&‘H’NGT]QN

n131a9n# Cardiovascular Events ttuunaﬂﬂfﬁ

Treating to New Targets (TNT) Juns@nsmaues atorvastatin 80 U4 LABUNL atorvastatin
10 ¥n./7% lUn1389 cardiovascular events aN&1&Nas 10,001 318 (R3217 94% LWATIE 81%
angunnimIawiiiy 65 Jaul 38%) Adnangruniseadinindulsenssadeaiiladefs
whwanelumsaaszay LDL-C ledndn 130 an/es. wasanriiamsansuuuidaasin luga
38968 atorvastatin 10 4n./3% AT 8 FUMY w3 NL aanaias lasunsgalnldsy
atorvastatin 10 4n./3% w3 80 un./iu atalaadnanils uazdidaisagulunisfamuanaaing
Wit 4.9 I fadg8932aU LDL-C, total-C, TG, non-HDL @z HDL-C Ralanw# 12 fo 73 un./
AR, 145 AN./AR. 128 UN./AR. 98 UN./AX. WAL 47 UN./AR. ANEIAU TERININITINBIGIE
atorvastatin 80 4n. LAz 99 UN./AA. 177 UN./AA., 152 UN/AR.129 UN./AR. Lz 48 UN./AA.

ANAIAL TZRININNIINBIAE atorvastatin 10 UN.

NN3IINWIAE atorvastatin 80 UM% AAIAIINILAA major cardiovascular events (MCVE) 28494l
wodATY (434 ngnanklunguildsum atorvastatin 80 N/ \iBuAy 548 tgnisallungai
@308 atorvastatin 10 un./3%) AaidunsaaaNuLFSFUNSS (relative risk reduction) 22%

atorvastatin 80 Un. aAANALFpIAe R ldaelivpdan
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A23an 1752131 (Endpoint) 1 Atorvastatin

Atorvastatin

Nad1amn 10 3N, 80 an. HR? (95%Cl)
(190 (190
5006 312) 4995 518)

diananilgusudwthvang | Swn | % | wn| %
(Primary Endpoints)*
arianldsndwheanuvalouss | 548 | 109 | 434 | 87 0.78 (0.69-0.89)
mamﬁa@ﬁﬁw‘"@ﬂ%l,wﬂ
agAlsznavvasdriananily
dsziiwihvang

Tsandaiitewalasoitosann | 308 6.2 243 | 4.9 0.78 (0.66-0.93)

adaa (M) S9ldfoundia

wazlsifgarumyianns

Tsavnaaianguad (@ofoun 155 3.1 117 2.3 0.75 (0.59-0.96)

Tiauaz it sundia)
G insasflzdsziininang
(Secondary Endpoints)**
MIANTUMTINENGL b 164 3.3 122 2.4 0.74 (0.59-0.94)
Tsangunatiiasanialaguiman
(CHF) @33N
CABG ﬂ%LL‘iﬂ %30 coronary 904 18.1 667 13.4 0.72 (0.65-0.80)
revascularization procedure 5ub
flonansiusasindu angina® a%1 | 615 123 | 545 | 10.9 0.88 (0.79-0.99)
WIn

@ atorvastatin 80 dn.: atorvastatin 10 4n.

b 93613TNauVaINIATaIN TU T TR s D

o o A

1aa 1R 1aa
widiauaz laitundia)

o o {6 o P A ' ' o o o A o A
= giavasfilfszdiudhwinedslinuegludiananilddszsdwdhnang

* gdaf U szifiunaninednunilauasnasaliaa (MCVE) = maiediaifiasannlsanaaaiioanala lia

1% & o Py A = ' Aa . . A S
nmuLuam’lamﬂLuaamn"mmLaamavluﬁmnmm resuscitated cardiac arrest LLﬂZIiﬂ‘ﬁﬂﬂ(ﬂLﬂﬂ(ﬂﬁ&lﬂd (‘ﬁdﬁd
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ﬁ?ﬁ'ﬂﬁi‘fﬂiuﬁ% (Endpoint) ‘7; Atorvastatin Atorvastatin
Nad1an 10 3N, 80 an. HR? (95%Cl)
(190 (190
5006 318)) 4995 5181)

HR=hazard ratio; Cl=confidence interval; MI=myocardial infarction; CHF=congestive heart failure;
CABG=coronary artery bypass graft
lai'lesugaenanuigasin (confidence intervals) SwsumaSouifisunats « aeng nsuaIaTeIN D

dyzidiunung

lidanuuandrszassimgniaiofianinuaadidisdayszninguldsuninm: 282
(5.6%) luﬂ@juﬁvl,@'f{u atorvastatin 10 3N./2% ABUNL 284 (5.7%) ’lumjuﬁ%‘%’u atorvastatin 80
UN./A% FOFINVDIANENRNAINLFUTIALaIa N lIavalanasnasalian IuNIaddlsznauaaInig
A Ao A A o A S = Aa AN v o o
IReFaLiasanlsananaiiaanala wazlinranaliaasuaIdInILATIe luﬂqmvl,mumﬁﬂmmﬂ
atorvastatin 80 4. ﬁm"”sLam@‘i'}ﬂ'jmﬁjuﬁvl,@i”%'umﬁ'ﬂmﬁazl atorvastatin 10 4n. FARIUVDI

v A a aa a9 o A | A v o @ .
mmaumwLaw’mmﬂmm@;ﬂvlsﬂﬂiﬂwﬂmmzma@Laa@ luﬂQNﬂVLGISSUﬂ’]iiﬂ‘H’]@YJU atorvastatin

80 un. ﬁ@'ﬁLa"ugqﬂ'j’mQuﬁiﬁ%’umﬁ'ﬂmﬁasl atorvastatin 10 47.

Incremental Decrease in Endpoints Through Aggressive Lipid Lowering (IDEAL) unsdnusnlu
21ENRNAT 8888 swﬁﬁmqvlmﬁu 80 T uasfisesamadulsanaandaanale el diuinns
INWNGE atorvastatin 80 WN.% LABUNLUNTIN®IG2E simvastatin 20 3N./1% 019 40 4N/ 1%
sunTnsaanaisaivnulsemlassmasaiannia’lsl Ahedulnganmiaguaiatng iu
ey (81%) @291 (99%) Hanglady 61.7 T uazaaufildsunsgy § LDL-C 1ady 1215 an./
A8.; 76% VBIDNRIRNAT bATUNTINWIGLE statin DEjUA? lumsﬁnmﬁn%ﬁ'}mejmhamaLﬂ@
amn Daaasanlduszdn (PROBE) Mlaifitnsingas Jerdragiulunisfeauatasiauin 4.8
7 @lafua93saL LDL-C, total-C, TG, HDL uaz non-HDL-C figleanwil 12 fia 78 un./as. 145
NN/AR. 115 UN./AA. 45 AN./AA. Laz 100 UN./A8. AURIAUIZTHINWNAITINEGY atorvastatin 80
AN. WA 105 UN./AR. 179 WN./A. 142 UN./AR. 47 UN/AR. LA 132 UN./AF. AURIAUIZRINNNT

SN1G8 simvastatin 20 ¥n. D19 40 WN.
A ' L A o @ ' AN e o o e a o o A o A
VLNNF]TUJLL@]ﬂ@]’NaU'Nll%ﬂﬁ']ﬂfyiz'ﬂ')']\‘]ﬂ@‘Nﬂvlﬂiﬂﬂ'ﬁiﬂ'iﬂ"]ﬁqViTLl@’J'J@Viﬂﬂ'ﬂlm’ﬂiztuuLﬂ’lﬂﬂJqﬂ

o a . . A [ A = T Aa o A o
80311347 @ first major coronary event (l3ARaaaLRaar laGIduATAIa Isananutitanilaans

\a9nnnaiiaadslifisuntia uas resuscitated cardiac arrest): 411 (9.3%) lunguitlasu
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atorvastatin 80 4n./1% LAwUNL 463 (10.4%) lumjuﬁ"l,@i”‘%'u simvastatin 20 UN./7% 114 40 UN.JA%
@1 HR 0.89, 95% CI ( 0.78-1.01), p=0.07

lidanuuandadadibimdngasnafeiianngnaingiznitngui ldiunsine: 366
(8.2%) lungulaTu atorvastatin 80 ain./3% iy 374 (8.4%) lunguldiu simvastatin 20

>3 =S >3 >3 ' £ d‘ a Aa dl w A ] 1
UN.% 09 40 ¥N.A% FaFuvadananaNasniEadIaiiasnnlinnilanaznasaiiaauas lailtann
Lavlauaznasaiion inlaunuizninngunlaiy atorvastatin 80 un. uazngule3u simvastatin

20 ¥n. D4 40 WN.

Heterozygous Familial Hypercholesterolemia ‘lué’ﬂ’amﬁn

=< Y . oy & &, My & & [y
NN3ANHINNTAEN atorvastatin 1u;dmfJL@mLmuu@ma"l,a.luvl,mmﬁ]auamm

lumsansuuuidaaainnaden Lﬁﬂmml,azlﬁﬂmﬁaﬁﬁma: Heterozygous Familial
Hypercholesterolemia (HeFH) 271 sw‘ﬁﬁmqi:ij 6-15 Tldamzidowdnsiulumsdnsnuas
Ie3um33nEIdn atorvastatin luszozawIuis 3 O darnvualunsghinmsaneiiae das
fnafiuginiifne HeFH uazfiseet LDL-C aasuannninwiawiniy 4 Jadlus/aas (Uszanm

152 un./aa.) 16n 139 Melunsdnwiit § Tanner Stage atifi 1 (lauvialazlionyatszning 6-10

'
o

1) anfdaysinin 10 Tldsuawaw atorvastatin (Faza33) (Sudui 5 un. (pdesdadn)
' { 4 v . { a o { o & @
sauluanidany 10 duly 1d5ue atorvastatin NuIaTHEUN 10 Un. (Tuazasy) lavayyaly
' % 4 d > { & o, o \ A A A =
Ao 9 UiLauwaegedu ihausigazdl LDL-C nadhlidatesnin 3.35 Sadlua/@asludnynae
. A A ¥ o ) & Ada . =2 A ! A
Aadovasrmasiaihninudluanidanyznine 6 09 9 Jda 19.6 an. uazdiadvves

{ 4 :’ L v { ‘&’
pnafdsihminudanidany 10 daullda 23.9 an.

ALaAY (+/- SD) Vagdn LDL-C aadwuiia 6.12 (1.26) dndlus/aas Geiaidu 233 (48) un./aa.

Tasdszunm @Nanwsﬁﬂuwaﬁuaugsmﬂumwswa AN IIE1E

°1j”a%lamﬂmmaﬁ'ﬂnﬁﬂLLa:'S'zljuﬁﬁm';: HeFH @9le3un33nneas atorvastatin 1uszeziian 3
Jianuraanasdn Imwmfﬁmvl,ﬂﬁwa@ia@hﬂa%@‘ﬁumsm%@LauI@LLa:w"'@uu’]nﬁ (infe AE
WM Suna319Me Tanner stage mydsziiiwdnnizuasiasmlunmwnlasgian) an
msﬂiuﬁmaaﬂ‘fiﬁﬂ VL&]WU’i’]U’]ﬁNa@iad’miﬁd Wmein @”"nﬁmammﬁal,l,ﬂﬂmumq%%amﬂlums

Wwulainm Tl szl nldaza s
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LY [ [ Aa o 1 {
walwn1san luaiuzas atorvastatin luanaauaziainniaia3uildiniaz Heterozygous

Familial Hypercholesterolemia (ﬁaatualaﬂi)

B8 N |TC(S.D.) |LDL-C(S.D.)|HDL-C(S.D.) |TG(S.D.) |ApoB (S.D.)*
IR 271 | 7.86 (1.30) | 6.12 (1.26) | 1.314 (0.2663) | 0.93 (0.47) | 1.42 (0.28)**
\ioufi 30 206 | 4.95 (0.77)* | 3.25 (0.67) | 1.327 (0.2796) | 0.79 (0.38)* | 0.90 (0.17)*
\foufl 36/ET | 240 | 5.12 (0.86) | 3.45 (0.81) | 1.308 (0.2739) | 0.78 (0.41) | 0.93 (0.20)***

TC:mIﬂLaaL@aiaaiw; LDL-C=lipoprotein cholesterol ‘ﬁlﬁmm%muﬁuﬁﬁ (low density lipoprotein cholesterol);
HDL-C=lipoprotein cholesterol ﬁﬁm']wmuuuga (high density lipoprotein cholesterol); TG=lasndwalsed
(triglycerides); Apo B=apolipoprotein B; SD=ﬂ'1Lﬁﬂ\‘1Luummgﬁu; “Lﬁau‘ﬁl 36/ET” ilNﬂ%“ﬁagamﬂ‘%wmﬁa%’umi
ﬂsnﬁuﬂ%qmﬁmmadmmaﬁ'ﬂsﬁqﬁm‘wﬁﬁ'wﬁauiwmm 36 Lﬁ'au@]ﬂuﬁwﬁmu@"ﬁua:ﬁaga@macﬂ 36 LAaw

LNVBIDRIFNATNLTITINATUIZLLIAN 36 LADU; “=10aun 30 N STUAILITHAD 207; “*=aA1asauuad N

fFmsunndiaasiifa 270; “*=1Gaun 36/ET N fMWIUALIITHAD 243; “#’=g/L #1MTU Apo B

lunsdnsunudnTaasnnisesneusziiomaanidudinuge audietinsdnsuuuiia
= A Aa o A @ = = A & o
ann ludnngandlszdudenuduazidnsis a1y 10 89 17 U (@ade 14.1 T) $1uau 187 au
A = - i A . | A
7128111 heterozygous familial hypercholesterolemia %38 hypercholesterolemia BUIIULUII LW
gulshn atorvastatin (1131 140 318) wIanaan (1w 47 o) 1A 26 FR deaniiu
nnawazld3ue atorvastatin iduwinandn 26 dland TerwuanisAaidandinisdnsnd leu 1)
AN W LDL-C NINNINATBLYINAY 190 ¥N./AA. #I8 2) AWK LDL-C ¥NNIIMIBINY 160
' v A an v A . . A A o oA @
wn/an. Swnuiiszifaseuasafiiiulya familial hypercholesterolemia w3afinangiuindilsanala
A A o o a o A A A . A

LAZRRAALREANANDWILEWAITIWYNIAIATITAUNRIWIaeY (first 138 second-degree

. A& A Ay ee . @ \ '
relative) g MaAY89 LDL-C lunduildTue atorvastatin Lyl 218.6 Nn./A8. (393219319
138.5 19 385.0 an./aa.) WallSuuifivununguflaiuemasn iy 230.0 an/aa. (199329319
160.0 §14 324.5 UN./AR.) IWALN (IUAZATI) Va4 atorvastatin g 10 UN. FIRTU 4 FUARKIN LA
inawiae i 20 un. §132aL LDL-C annndt 130 wn/ea. Swanvasgthenlaium

. A o a | o ot &l 1 a A o

atorvastatin T4@ILNNVWIALLTW 20 UN. ARINNFUAINN 4 VasTINTUNTaaa1n UduIn 78
At (55.7%)

atorvastatin 81313080321 total-C LDL-C TG uaz apo B luwaaan laasgnelingdanszning 26
a 6 ) 7 '
flanvvestiamadnteaain (g a131939819)
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o o 1 A {1 <
Han13aalzawag Atorvastatin Tuigsuniauaznisfithaiulsa Heterozygous Familial
Hypercholesterolemia D) Hypercholesterolemia azi’l\‘JE%Ll,io

(defidudiaivmudasuudssnndrdugiuiianianlidszdiulunmsiianeidayauuy Intention-to-Treat)

az1 | 3wk | lawwaeasea | LDL-C | HDL-C | TG | Apolipoprotein B

N
gInaan 47 -1.5 -0.4 -1.9 1.0 0.7
atorvastatin 140 -31.4 -39.6 2.8 -12.0 -34.0

Total-C = 3:aUlALARLABIOAITIN LDL-C= lipoprotein cholesterol AHANURWILUET HDL-C= lipoprotein

cholesterol iiaunwuiugs TG= lasndiwalsd

F19N1IANENLUUUNT a8 NNIZDITI 26 é’ﬂmﬁﬁwuiwmﬁuﬂﬁm atorvastatin @1 LDL-C 1a887
v . @ ' ' 4 o ' W v =
1@vinAy 130.7 un/aa. (T3932H3149 70.0-242.0 UN./AR.) Lﬁatﬂ%mﬁwr\m@ummummaﬂ N
WiNAL 228.5 NN/AR. (TI932RINN 152.0 D19 385.0 An./aa.) lumsAnwiszaziaan 1 34 linunade

a a A A @ = = P o A I ’S
msmstymiﬂmmamsmamuuﬂawaaaﬂum:mamﬂlumnmmmaiaumsuﬂszmmaulumnmya

myanswuuideaaniduszezina 8 sUaRNa sl TuNTTIAUAIEAT LNFTNAANRAS ARAI
anulaanbuazaNuEINInlunINudaaad atorvastatin ludthe 39 Mundenysznitg 6 09
a A ) A @ @ A . . ~
17 1 smvl,mumiwﬂumowuqﬂiimﬁ&Jmaz heterozygous familial hypercholesterolemia Lazd
326U LDL-C aaduinnnimiawiniy 4 dadlus/fes ngudszang A Sadungduiihondany
32%119 6 19 12 Duazdl Tanner Stage agiiszau 1 Agtle 15 Mo ngudlszrng B Fuidunga

Aoy szwing 10 fis 17 Duazil Tanner Stage Ninnnniwiaiinduszeay 2 Hgie 24 o

YUALIUAUVDY atorvastatin ADLUIATRALAL 5 UN. TURLATI luﬂtjwﬂs:mm A Lazeda
210 10 Un. Tuazaslunguiiznng B laveyqnaldifinamas atorvastatin ilusairinleanin
"L;immmmsqm LDL-C anutinninua liAadinin 3.35 Jadlua/Aasiianislanwn 4 wazwin

;&”ﬂ’; aNuAaLN atorvastatin La@

Aaduvad LDL-C, TC, VLDL-C, uaz Apo B lugjihaninuasaasmaludarin 2 ludiandnig
o A I , & Vo @ ' A X o P A

USUN N UIA 8L T aa 9L WUINAIAINE1IAN AN AN 1 2 FUAY FaiTluwn1TUss i uKe

ATILINWNAILTUIANIWIALN ALafuradTasazraIn1sanadluartsdainluanianulnaifaanisl

ﬂf,juﬂs:ﬂj’miﬁaaaoﬂf,ju "l;id'];jﬂa 22909 LATUENNUWAL TN A URI AN UL T UF LYV DIV UIALTUA
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LRIAAN Lagialduuad Lanislanwn 8 SauazuaIn1Tlauuiiladteay LDL-C waz TC 3NnaA1ag

v 1

AUBENUIZIN s 40% WAz 30% mua"m"'ﬂunmzé’waamsé’uﬁam

U

%

1A = a A s v . a [ A > I
ﬁldvlll&]ﬂ']iﬂﬂiﬂ"]ﬂizaﬂﬁﬂﬂizﬂzEl']’J"llﬂdﬂ']‘i‘iﬂH’]@]’JEl atorvastatin 1%’]ElL@]ﬂLWﬂﬂ(ﬂE]@l‘i’m’]iLﬂ%Iiﬂ

wazdanIaeluioglng

52 AUENUANINEBIAWAINAT

LNFTIARAHAASUALLNATUD AT

N13AABA: atorvastatin 3LYNAATNHNTIATINAINITULIZNU ﬁﬂﬁmwmimﬁluwmammgmj
seaugagamelu 1 9 2 2l TAUNIQATUUAZANATNT WY atorvastatin TuwanguRudn
udgagimnuamasils sufia atorvastatin 2219 bioavailability f19 95% — 99% LijawSouifiay
fugnin  absolute bioavailability U84 atorvastatin agﬁﬂs:mm 14% WAz systemic availability U843
msgiusatewles’ HMG-CoA reductase agﬁﬂizmm 30% 371§ systemic availability 61 tuwa
31N presystemic clearance ﬁLﬁal‘m’l\‘lLﬁumWﬁLLaz/%% first-pass metabolism ‘ﬁlﬂvu PRl ePr
mé’mﬂLLa:ﬂ%mmms@@%maomaovlﬂﬂi:mm 25% WAz 9% ANE1AL aunTUTERlA8 Cpay
uae AUC Han3anaszal LDL-C asaafinlainazle atorvastatin wiannuawinse ldnan @0
TWenaowduasdszaunnuitudusas atorvastatin luwansundinindaldnowdn (Uszanos 30%
aunsUsziiulas C,,, WAz AUC) 8819 bsneny Han1IaaIeauaad LDL-C wlaunu bidnazlwen
aawlnunana (QWata 4.2 WIARALITN1T LT EN)

N13N3218A7: USNNaIN1InTzanslaslafeuay atorvastatin agjiﬁﬂxmm 381 893 NINNIKID
WiNNUSaas 98 Tad atorvastatin IUNLWAIFUN TG é’mwmmﬁ@Lﬁammo/wmamagﬁﬂi:mm

4 &, v o= '
0.25 Gmm%'mU’]LmqmmﬁamLmvlmwlwﬁ

INAUBATH: atorvastatin d'msl,mggmm’ma"l,a%lﬂu ortho- Waz parahydroxylated derivatives LLag
NRANAT8Y beta-oxidation THAGNS Y NMITLH9awlm HMG-CoA reductase lag ortho uag
parahydroxylated metabolites 91nnsnaaasluiastJiidn13azivn g NNy atorvastatin tm%g
susatewles] HMG-CoA reductase lunszualafiastn 70% (Junannan active metabolites
msﬁﬂmluﬁaaﬂg’jﬂ'ﬁmsﬂa%m’]wﬁﬁﬂ”tymaa CYP 3A4 ludLdaluanuadfuuas atorvastatin 49
ROAARAINLUAMNITUTUYDY atorvastatin ﬁl,ﬁu%uluwmammaaugm’%é’ﬂﬁs’mﬁu erythromycin
Fadluaatugs isozyme # nsnenluwasfuiinns 6909797 atorvastatin lusstugs CYP 3A4

' ' 1Y [ . ' o . A { = [
agn98a DLW atorvastatin 3IuNU terfenadine Gatiugnsniuaualad lag CYP 3A4 1iunan
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arlifinanvndiinedvdinuimaydassauanuuTusad terfenadine Tuwansun a9nuds ln
atorvastatin ax1RoULURUNFTIRUMTATYBI CYP 3A4 substrates a1 atiltiadmAYy (giade
4.5 awa3N3E1IERINLMAzaRAIN g wzluuudn) lugainanss ortho-hydroxy metabolite

a:mwﬁwgm:mums glucuronidation @a (1)

N133UAe: atorvastatin uazanIwanva larivasiuazgniudiseanmashaidunan nasanEn
ATTUIRMINLNAUBRTNNALUAZ/AIaUBNGL 88in9 bsnaNa atorvastatin 3¢ 144l enterohepatic
. . A& Aaa . A v A o '
recirculation ANAIITIGVDY atorvastatin Mwmammaw%mﬂ@mmm%J‘ﬂﬂs:mm 14 T304 wAdn
$ Aa A & Al o 4 .
ATITIn89N1I08NNTHLES HMG-CoA reductase azatifl 20 19 30 Talud a9 nd active
metabolite 814 AN3INTNUAIS KaITULUTzM WD lUua19zWUA2EN atorvastatin luaaziias

N1 2%

Atorvastatin LT%a1IAIAUUDIAIUBFIRITNNSIUAL AIUURIFNT OATP1B1 LAZAIULFIRIT
OATP1B3 Lwanualavivay atorvastatin LHR1I0I6 V83 OATP1B1 %aNINNIBEINLIIN

=] Qq// v Q 1 d
atorvastatin 1JUR1IAIGUVDIAIVUFIENTOANUANLTAR (efflux transporters) MDR1 LLae BCRP 4

maaﬁwﬁ'@msg@%maaﬁﬂﬁtﬁﬂ 7009V atorvastatin N1IEA

dszrnIngaiia

NANAFIA1Y: ANUTUTUVDI atorvastatin sl,uwmammaaggamqﬁﬁq"umwa (21831NNI I8
i 65 Daiwlal) %:gandmului’wgmma (U201 40% ST Cpax WAE 30% S193U AUC)
MNM3ANE ACCESS ﬁ&jal,ﬁunﬁﬂi:l,ﬁuwamsﬁaLﬁmmﬂmﬁ'ﬂmmmmma National
Cholesterol Education Program (NCEP) Iugﬂ’mgamq s‘ﬁamiﬁﬂmﬁﬂizﬂauﬁam;&”ﬂmﬁﬁmq@%‘w
n11 65 I 41w 1087 1o 81989031 65 T 91134 815 118 Uazenygandt 75 T 41w 185 1w
wu*jw"l,&iﬁmmmedwowgoluﬁmmmﬂaa@ﬁmLLazﬂs:?m%Na%'%ammﬁql,ﬂmmUﬂ'ﬁ‘%’ﬂm"lmu”u
szm’mgﬂaﬂgqa'}qﬁugﬂaw""';"l,ﬂ

' [ =< P Ao a P o & v & Aa P
nauan: mianwuuuidaasniduiumaduszoziig 8 dan fieidnid Tanner Stage 7
320U 1 (31WIU=15) Uaz Tanner Stage NIZALNVINNTIAITOLYINAL 2 (S1IU=24) (818) 6-17 ) n
172 heterozygous familial hypercholesterolemia Wazif1 LDL-C @Tﬂﬁuagﬁmnﬂd’lﬁmmﬁu 4
TR lua/AaTlaTun1ITnEIe887Lda atorvastatin UUIA 5 ¥3a 10 UN. TRALAL KIaUUIA 10 W3D

a =} 6 > eqz' o %™ 2’ %) > > 1 dld a o % =} a =1
20 an. ThaedauRay Muazads auaau iminanduautinundsesamgnasaanaoalu

Tutaa PK m3uUsesnsenaasuasd atorvastatin Wuinen apparent oral clearance V84 atorvastatin
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Tumaasanindifsanugngjillotalasduunanasinings wunsaaadzes LDL-C uaz TC

athsrdniaualunnIzdLVaINITUKELN atorvastatin LAz o-hydroxyatorvastatin

LWl A2NLTNTUVBY atorvastatin luwammmaagﬁl’mﬁw:@mmmﬁmﬂ (AB Crnax gININLI2IN
20% waz AUC 61nd 10%) asngbsfieana lddanuuandinisedinadelivedanluudvainada

lwaiuszninsmauazndl

Tondan: lsalalidnadannudutwlunaauinsanasdan1aa kNwuad atorvastatin aanugihe
nlarnudadnddslddndudostivrmam (@it 4.2 AWIAUALIS AT LT Y)

A

(Y ' P & o al va =2 X d Y ' !
ﬂ"lia']dlﬁﬂ"l%‘lﬂlﬂﬂ&l: Tmzuﬂﬂui@mﬂ’]iﬂﬂﬁ’]mﬂhluaﬂ?U‘Y]Lﬂu([iﬂvl:ﬁjzﬂzf%@‘ﬂ’]ﬂ LLAANTIAITNIT

o %

s barulalfisy (hemodialysis) lusiazinaiasuatnslnodanlunnsmiaa atorvastatin 1ia931n

[

Ao o P a
El’]%ﬁ]ﬁ@l’la%lﬂ‘]JWﬂ’]ﬁEJ’]Iﬂi@l%iﬂG&ﬂﬂ

o 4 - Jox . .
AULFBN: TAU atorvastatin MAWAENNIALLANNDHBENINN (Cprae Uz 16 LN LT AUC 11 L¥N)

ludtheiidulsaduizasinnmsdausanagas (Child-Pugh Class B) (@118 4.3 Tavinal)
AWAITNILITLUINLN: HaVIINNIATINABLNFTIAUARASVDS atorvastatin LAZNAVD
atorvastatin ¢alNRTIRUFMFATVBILNLAII a@"lﬁmwﬁwsha (QWata 4.4 Afanuazdanns

v & A o o [ aa 1 o aa {
‘53']\3L‘]J%Wlﬁﬂi%ﬂ'\‘:ﬂ%ﬂ'] LRsAUD 4.5 a%@l‘iﬂ‘iﬂ"lig'ﬂﬁ'\\?El"llla:a%ﬁ‘iﬂ‘iﬂ']‘l%;iﬂLL‘]J‘]Jg‘H))

NA2DIIIN IRIINADLNABIARAEAIVAY atorvastatin

211 Atorvastatin

g3 IanazIRIAM TS NI ARINE (W) 2MINEINVDI aaNdEIWYDY
AuCc* Cror
#Cyclosporine 5.2 ¥n./nn./5% wwaasf | 10 an. Fuaznsy 28 3 | 8.7 10.7
#Tipranavir 500 M. U8z 2 A3/ ritonavir | 10 W0, ATALAEN 9.4 8.6

200 4N, WAL 2 A9 7 1%

*Glecaprevir 400 N, 1Az 10 UN. THAZATI 7 1% | 8.3 22.0
A39/Pibrentasvir 120 4N, T1UaZATI 7 %

*Telaprevir 750 4n. NN 8 114 10 % 20 uN. ATILAEN 7.9 10.6
*Elbasvir 50 4n. 14azAII/grazoprevir 200 | 10 UN. ATILAEN 1.95 43

UN. IURZATI 13 %
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&)1 Atorvastatin

BN IR INLRZTMIAM TS NI AWIALT (NN.) 2ANE VYD 2RINEINVAY
AuC® C...
“Boceprevir 800 ¥N. uaz 3 A%1 7 34 40 ¥N. A5G 2.3 2.7
#Simeprevir 150 UN. THazAs3 10 T 40 un. ASILEEN 212 17
#Lopinavir 400 UN. THaz 2 A3d/ritonavir | 20 N, TwAzASI 4 1% | 5.9 47
100 WN. Fuaz 2 39 14 S
* tSaquinavir 400 AN, 1Az 2 40 N, SUazAis 4 T | 3.9 43
A33lritonavir 400 W, Tuaz 2 @39 15 T4
“Clarithromycin 500 4N, T4az 2 153 9 54 | 80 . SuazAss 8 54 | 4.5 5.4
*Darunavir 300 §n. Tuaz 2 A3/ritonavic | 10 un. TuazAis 4 Su | 3.4 2.2
100 N, SUaz 2 959 9 %
*ltraconazole 200 aN. FuAzASI 4 T4 40 W, A39L8eN 3.3 1.20
“Letermovir 480 aN. 3uazA3I 10 35 20 ¥n. ASLEL7 3.29 217
*Fosamprenavir 700 4n. 148z 2 10 un. FuazAsa 4 3w | 2.5 2.8
ﬂ%/ritonavir 100 WN. IUFT 2 ﬂﬁfﬁ 14 W
*Fosamprenavir 1400 4. 1482 2 A51 14 | 10 un. SuazAsa 4 3w | 2.3 4.0
M
“Nelfinavir 1250 an. 3uaz 2 @39 14 3% | 10 un. Suazass 28 S | 1.74 2.2
*Grapefruit juice, 240 UA. Fuazasa* 40 wn. A39L8eN 1.37 1.16
Diltiazem 240 un. TuazAss 28 T4 40 wn. A39L8eN 1.51 1.00
Erythromycin 500 8N, S48z 4 053 7 5% 10 un. AaLAeN 1.33 1.38
Amlodipine 10 an. A33167 80 WN. AYALAEN 118 0.91
Cimetidine 300 un. sz 4 39 2 aa1¥ | 10 un. Tuazass 2 1.00 0.89
sUans
Colestipol 10 n. Tuz 2 a53 24 da | 40 an. Tuazass 8 Taidsng 0.74*
sUans
Maalox TC® 30 ua. Tuaz 4 @39 17 54 | 10 wn. Suazass 15 3% | 0.66 0.67
Efavirenz 600 §n. S4aza33 14 34 10 UN. 3 % 0.59 1.01
“Rifampin 600 30, Tuazass 7 3 (10 40 un. ASILEEN 112 29
Taunw)’
*Rifampin 600 un. Tuazass 5 3% (IWen | 40 wn. asaden 0.20 0.60
wann)’
#Gemlfibrozil 600 UN. THaz 2 ASI 7 3 | 40 un. ASLEL7 1.35 1.00
*Fenofibrate 160 ¥N. THazA3s 7 7% 40 W, A39L8en 1.03 1.02

& UEAIDINTINENANNEATIEIN (BNTATINAUUAT atorvastatin LABLALNTIA atorvastatin liNe9GLHEN)
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21 Atorvastatin

H U > n/ 1 %] 1
mﬁ‘lvﬁwuawmmmisnm YW1 (Nﬂ.) AMINFINVDY AAINAINYDI
AUC? c &

max

# o @ o -~ U (% ﬁ a 61 Slaz o aa 1 o aa 61
121 4.4 Aannardanrellnitarlunsiyeue: 4.5 auasnignseniveuazanasng ln
sduuvandmILRESAnIain
~ A X L A e 'Y \ A Hdy o A ' o |
* Inpnunaiaduginiiiinidn AUC (@andnuasiunldnnngsils 2.5) uazmia @1 C,,, (BamdUv89
1 =1 o o a a aa a 1 Q-
AN Cpnax G909 1.71) ﬁnﬂmii‘uﬂi:mumiﬂwE@mmumnmu"lﬂ (2 750 UaRFAT - 1.2 NATFDIW)
o ' Aa & e ' o ) o ' a A Y o o
“* FATIFRIBNANINTANNNMIAALAIBENARILATIAA88N9LE 8N 8-16 T2 LNINRITUYTTMIUEN
fillasnnnalnauasfouuuaiugued rifampin @23lWEN rifampin Wiawiue atorvastatin Lhasannislin

atorvastatin @UWAY rifampin  FUWUSAUNIAAMIVAIANNLTUTUYDS atorvastatin Tuwanauagalinusan
L . Xy e . an 4 X - 4

t 9ynqen saquinavirritonavir sn3Ans1iL lilsamailtnisadiin matAnduvaIUSuNmen atorvastatin 0

Jmaldiudieldnmeadfindumlinazganifidinalalunsdnm amuarsdaniuazlfamamdinga

Wi w

Na2DY atorvastatin ADLNABIARANEAIVDILIN 1AIIN

g1 Atorvastatin BRI INLATIWIAM TS NEN
21/RIAYT (N.) anydInwal AUC | ansdmwuasC, b
80 WN. TUazA3I 15 5% | Antipyrine 600 NN, A3ILALN 1.03 0.89
80 WN. T4azA39 10 5% | Digoxin 0.25 un. FuazA31 20 | 1.15 1.20
o1
40 un. fuazﬂ% 22 Oral contraceptive fuﬂzﬂ% 2
\aan
- Norethindrone 1 un. 1.28 1.23
- Ethinyl estradiol 35 laulasnsau | 1.19 1.30
10 N, ASILELN Tipranavir 500 n. T%a 2 1.08 0.96
ﬂﬁ%/ritonavir 200 4N, I 2
A9 7
10 N, TUazAs 4 T Fosamprenavir 1400 4n. 7%az | 0.73 0.82

2 a3 14 1%

10 4N, IRZATI 4 % Fosamprenavir 700 4n. 74az 2 | 0.99 0.94

A3d/ritonavir 100 UN. U2 2

A39 14 %

& LRAININTINENANAATIEIW (8NN IASINAUUAL atorvastatin LABLALMNTIA atorvastatin LAE9aLEEN)

* gaTa 4.5 auasnzszninguazawaInse lngluuudnwimiuisiagnieedin
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5.3 Jayanudasanananns@nsIMI9aann
a [ %) 1 Aa %)
NINANZISI MINABARBZUATAMNUNNIDIVDINI DI WNHS
lununanas (rats) laidsingn atorvastatin vlwidunziis awaegiganldganivwagegadls

v o '

¢ o o= A A & o ¢ =< '
1%1]1/#1:!'9 (80 UN./AW) 03 63 LN WaAaLdUINUIN NN/NN.VBIUIRNGD LLazfﬂGﬂ'J'] 8 0J 16 LN

e

Wafaaual AUC(0-24) luﬂwsﬁnwﬂ%w@aaa (mice) \Huan 2 T atdnsalvaaiasan

q

. [ o o @ & 4 (Y
adenomas LL@Z carcinomas Iu@umamgmaaammﬂLLa:LﬁUmum@ugwmﬁalwm@mgaq@ﬁa

250 wiwawm@gaq@ﬁlmmwmﬂ Wadawdu un/nnwesimingy 814 systemic exposure g4

N1 689 11 1 Liafaau AUC(0-24)

o A oA o Xda 1Y A o a2 o o \ v a & .
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LIPITOR™

1. NAME OF THE MEDICINAL PRODUCT
1.1 Product Name

LIPITOR™

1.2 Strength
10 mg, 20 mg, 40 mg and 80 mg

1.3 Pharmaceutical Dosage Form

Film-coated tablet

2. QUALITATIVE AND QUANTITATIVE COMPOSITION
2.1 Qualitative Declaration

Active Ingredient: atorvastatin.

2.2 Quantitative Declaration
The tablets for oral administration contain atorvastatin calcium (crystalline form) equivalent to

10 mg, 20 mg, 40 mg or 80 mg atorvastatin.

3. PHARMACEUTICAL FORM

White, round, film-coated tablets, debossed:

10 mg: “10” on one side, “ATV” on the other side
20 mg: “20” on one side, “ATV” on the other side
40 mg: “40” on one side, “ATV” on the other side
80 mg: “80” on one side, “ATV” on the other side

4. CLINICAL PARTICULARS

4.1 Therapeutic Indications

Atorvastatin is indicated as an adjunct to diet for the treatment of patients with elevated total
cholesterol (total-C), low density lipoprotein cholesterol (LDL-C), apolipoprotein B (apo B), and

triglycerides (TG) and to increase high density lipoprotein cholesterol (HDL-C) in patients with
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primary hypercholesterolemia (heterozygous familial and non-familial hypercholesterolemia),
combined (mixed) hyperlipidemia (Fredrickson Types lla and lIb), elevated serum TG levels
(Fredrickson Type IV), and for patients with dysbetalipoproteinemia (Fredrickson Type Ill) who do

not respond adequately to diet.

Atorvastatin is also indicated for the reduction of total-C and LDL-C in patients with homozygous

familial hypercholesterolemia.

Prevention of Cardiovascular Complications
In patients without clinically evident cardiovascular disease (CVD), and with or without
dyslipidemia, but with multiple risk factors for coronary heart disease (CHD) such as smoking,
hypertension, diabetes, low HDL-C, or a family history of early CHD, atorvastatin is indicated to:
- Reduce the risk of fatal CHD and non-fatal myocardial infarction (MI)
- Reduce the risk of stroke

- Reduce the risk of revascularization procedures and angina pectoris

In patients with clinically evident CHD, atorvastatin is indicated to:
- Reduce the risk of non-fatal Mi
- Reduce the risk of fatal and non-fatal stroke
- Reduce the risk for revascularization procedures
- Reduce the risk of hospitalization for congestive heart failure (CHF)

- Reduce the risk of angina

Chronic Kidney Disease (CKD)
- In patients with diabetes with moderately decreased estimated glomerular filtration rate
(eGFR), atorvastatin is indicated to reduce the risk for CVD.
- In patients with clinically evident CHD and CKD not requiring dialysis, atorvastatin is
indicated to reduce the risk of major cardiovascular events including stroke.
- In patients with clinically evident CHD and/or diabetes with microalbuminuria, atorvastatin

is indicated to reduce the rate of GFR decline and progression of CKD.

Pediatric Patients (10-17 years of age)
Atorvastatin is indicated as an adjunct to diet to reduce total-C, LDL-C, and apo B levels in boys
and post-menarchal girls, 10 to 17 years of age, with heterozygous familial hypercholesterolemia

if, after an adequate trial of diet therapy, the following findings are present:
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- LDL-C remains =190 mg/dL or
- LDL-C remains =160 mg/dL and
* There is a positive family history of premature CVD or

» Two or more other CVD risk factors are present in the pediatric patient

4.2 Posology and Method of Administration

General

Before instituting therapy with atorvastatin, an attempt should be made to control
hypercholesterolemia with appropriate diet, exercise and weight reduction in obese patients, and
to treat the underlying medical problems. The patient should continue on a standard
cholesterol-lowering diet during treatment with atorvastatin. The dosage range is 10 mg to 80 mg
once daily. Doses may be given any time of the day, with or without food. Starting and
maintenance dosage should be individualized according to baseline LDL-C levels, the goal of
therapy, and patient response. After initiation and/or upon titration of atorvastatin, lipid levels

should be analyzed within 2 to 4 weeks, and dosage adjusted accordingly.

Primary Hypercholesterolemia and Combined (Mixed) Hyperlipidemia
The majority of patients are controlled with 10 mg atorvastatin once daily. A therapeutic response
is evident within 2 weeks, and the maximum response is usually achieved within 4 weeks. The

response is maintained during chronic therapy.

Homozygous Familial Hypercholesterolemia
In a compassionate-use study of patients with homozygous familial hypercholesterolemia, most

patients responded to 80 mg atorvastatin with a greater than 15% reduction in LDL-C (18%-45%).

Heterozygous Familial Hypercholesterolemia in Pediatric Patients (10-17 years of age)

The recommended starting dose of atorvastatin is 10 mg/day; the maximum recommended dose
is 20 mg/day (doses greater than 20 mg have not been studied in this patient population). Doses
should be individualized according to the recommended goal of therapy (see section 4.1
Therapeutic Indications and section 5.1 Pharmacodynamic Properties). Adjustments should be

made at intervals of 4 weeks or more.

Experience in pediatric patients younger than 10 years of age is derived from open-label studies
(see section 4.8 Undesirable Effects, section 5.1 Pharmacodynamic Properties, and section 5.2

Pharmacokinetic Properties - Special Populations).
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Use in Patients with Hepatic Insufficiency

See section 4.3 Contraindications and section 4.4 Special Warnings and Precautions for Use.

Use in Patients with Renal Insufficiency
Renal disease has no influence on plasma concentrations or on LDL-C reduction with atorvastatin.
Thus, no dose adjustment is required (see section 4.4 Special Warnings and Precautions for

Use).

Use in the Elderly
No differences in safety, efficacy or lipid treatment goal attainment were observed between elderly
patients and the overall population (see section 5.2 Pharmacokinetic Properties — Special

Populations).

Use in Combination with Other Medicinal Compounds
In cases where co-administration of atorvastatin with cyclosporine, telaprevir, the combination
tipranavir/ritonavir, or glecaprevir/pibrentasvir is necessary, the dose of atorvastatin should not

exceed 10 mg.

Use of atorvastatin is not recommended in patients taking letermovir co-administered with

cyclosporine.

Pharmacokinetic drug interactions that result in increased systemic concentration of atorvastatin
have also been noted with other human immunodeficiency virus (HIV) protease inhibitors
(lopinavir/ritonavir, saquinavir/ritonavir, darunavir/ritonavir, fosamprenavir, fosamprenavir/ritonavir
and nelfinavir), hepatitis C virus (HCV) protease inhibitors (boceprevir, elbasvir/grazoprevir,
simeprevir), clarithromycin, itraconazole, and letermovir. Caution should be used when co-
prescribing atorvastatin, and appropriate clinical assessment is recommended to ensure that the
lowest dose of atorvastatin necessary is employed (see section 4.4 Special Warnings and
Precautions for Use — Skeletal Muscle Effects and section 4.5 Interaction with Other

Medicinal Products and Other Forms of Interaction).

4.3 Contraindications

Atorvastatin is contraindicated in patients who have:
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Hypersensitivity to any component of this medication

Active liver disease or unexplained persistent elevations of serum transaminases exceeding

three times the upper limit of normal (ULN)

or who are:

Pregnant, breast-feeding, or of childbearing potential who are not using adequate contraceptive
measures. Atorvastatin should be administered to women of childbearing age only when such
patients are highly unlikely to conceive and have been informed of the potential hazards to the

fetus.

4.4 Special Warnings and Precautions for Use

Hepatic Effects

As with other lipid-lowering agents of the same class, moderate (>3 x ULN) elevations of serum
transaminases have been reported following therapy with atorvastatin. Liver function was
monitored during pre-marketing as well as post-marketing clinical studies of atorvastatin at doses

of 10 mg, 20 mg, 40 mg, and 80 mg.

Persistent increases in serum transaminases (>3 x ULN on two or more occasions) occurred in
0.7% of patients who received atorvastatin in these clinical trials. The incidence of these
abnormalities was 0.2%, 0.2%, 0.6%, and 2.3% for the 10 mg, 20 mg, 40 mg, and 80 mg doses,
respectively. Increases were generally not associated with jaundice or other clinical signs or
symptoms. When the dosage of atorvastatin was reduced, or drug treatment interrupted or
discontinued, transaminase levels returned to pre-treatment levels. Most patients continued

treatment on a reduced dose of atorvastatin without sequelae.

Liver function tests should be performed before the initiation of treatment and periodically
thereafter. Patients who develop any signs or symptoms suggesting liver injury should have liver
function tests performed. Patients who develop increased transaminase levels should be
monitored until the abnormality(ies) resolve(s). Should an increase in ALT or AST of >3 x ULN
persist, reduction of dose or withdrawal of atorvastatin is recommended. Atorvastatin can cause

an elevation in transaminases (see section 4.8 Undesirable Effects).

Atorvastatin should be used with caution in patients who consume substantial quantities of alcohol
5
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and/or have a history of liver disease. Active liver disease or unexplained persistent transaminase

elevations are contraindications to the use of atorvastatin (see section 4.3 Contraindications).

Skeletal Muscle Effects

Myalgia has been reported in atorvastatin-treated patients (see section 4.8 Undesirable Effects).
Myopathy, defined as muscle ache or muscle weakness in conjunction with increases in creatine
phosphokinase (CPK) values >10 x ULN, should be considered in any patient with diffuse
myalgias, muscle tenderness or weakness, and/or marked elevation of CPK. Patients should be
advised to promptly report unexplained muscle pain, tenderness or weakness, particularly if
accompanied by malaise or fever. Atorvastatin therapy should be discontinued if markedly
elevated CPK levels occur or if myopathy is diagnosed or suspected. The risk of myopathy is
increased with concurrent administration of drugs that increase the systemic concentration of
atorvastatin (see section 4.5 Interaction with Other Medicinal Products and Other Forms of
Interaction and section 5.2 Pharmacokinetic Properties). Many of these drugs inhibit
cytochrome P450 3A4 (CYP 3A4) metabolism and/or drug transport. CYP 3A4 is the primary
hepatic isozyme known to be involved in the biotransformation of atorvastatin. Physicians
considering combined therapy with atorvastatin and fibric acid derivatives, erythromycin,
immunosuppressive drugs, azole antifungals, HIV/HCV protease inhibitors, HCV NS5A/NS5B
inhibitors, letermovir, or lipid-modifying doses of niacin should carefully weigh the potential
benefits and risks and should carefully monitor patients for any signs and symptoms of muscle
pain, tenderness, or weakness, particularly during the initial months of therapy and during any
periods of upward dosage titration of either drug. Therefore, lower starting and maintenance
doses of atorvastatin should also be considered when taken concomitantly with the
aforementioned drugs (see section 4.2 Posology and Method of Administration). The concurrent
use of atorvastatin and fusidic acid is not recommended, therefore, temporary suspension of
atorvastatin is advised during fusidic acid therapy (see section 4.5 Interaction with Other
Medicinal Products and Other Forms of Interaction). Periodic CPK determinations may be
considered in such situations, but there is no assurance that such monitoring will prevent the
occurrence of severe myopathy. Atorvastatin may cause an elevation of CPK (see section 4.8

Undesirable Effects).

There have been very rare reports of an immune-mediated necrotizing myopathy (IMNM) during
or after treatment with some statins (see section 4.8 Undesirable Effects). IMNM is clinically
characterized by persistent proximal muscle weakness and elevated serum creatine kinase, which
persist despite discontinuation of statin treatment, positive anti-HMG CoA reductase antibody and
6
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improvement with immunosuppressive agents.

As with other drugs in this class, rare cases of rhabdomyolysis with acute renal failure secondary
to myoglobinuria, have been reported. A history of renal impairment may be a risk factor for the
development of rhabdomyolysis. Such patients merit closer monitoring for skeletal muscle effects.
Atorvastatin therapy should be temporarily withheld or discontinued in any patient with an acute,
serious condition suggestive of a myopathy or with a risk factor predisposing to the development
of renal failure secondary to rhabdomyolysis (e.g., severe acute infection; hypotension; major
surgery; trauma; severe metabolic, endocrine, and electrolyte disorders; and uncontrolled

seizures).

Hemorrhagic Stroke

A post-hoc analysis of a clinical study in 4731 patients without CHD who had a stroke or transient
ischemic attack (TIA) within the preceding 6 months and were initiated on atorvastatin 80 mg
revealed a higher incidence of hemorrhagic stroke in the atorvastatin 80 mg group compared to
placebo (55 atorvastatin vs. 33 placebo). Patients with hemorrhagic stroke on entry appeared to
be at increased risk for recurrent hemorrhagic stroke (7 atorvastatin vs. 2 placebo). However, in
patients treated with atorvastatin 80 mg, there were fewer strokes of any type (265 vs. 311) and
fewer CHD events (123 vs. 204) (see section 5.1 Pharmacodynamic Properties — Recurrent

Stroke).

Endocrine Function
Increases in hemoglobin A1c (HbA1c) and fasting serum glucose levels have been reported with
3-hydroxy-3-methylglutaryl-coenzyme A (HMG-CoA) reductase inhibitors, including atorvastatin.

The risk of hyperglycemia, however, is outweighed by the reduction in vascular risk with statins.

4.5 Interaction with Other Medicinal Products and Other Forms of Interaction

The risk of myopathy during treatment with HMG-CoA reductase inhibitors is increased with
concurrent administration of cyclosporine, fibric acid derivatives, lipid-modifying doses of niacin or
CYP 3Ad4/transporter inhibitors (e.g., erythromycin and azole antifungals) (see below and also
section 4.2 Posology and Method of Administration — Use in Combination with Other
Medicinal Compounds and section 4.4 Special Warnings and Precautions for Use — Skeletal

Muscle Effects).

Inhibitors of CYP 3A4



LPD Title: Atorvastatin (VB+Freiburg)

LPD rev no.: 20.1

LPD Date: March 1, 2022

Country: Thailand

Reference CDS ver: 21.0; date: December 15, 2020

Atorvastatin is metabolized by CYP 3A4. Concomitant administration of atorvastatin with inhibitors
of CYP 3A4 can lead to increases in plasma concentrations of atorvastatin. The extent of

interaction and potentiation of effects depend on the variability of effect on CYP 3A4.

Erythromycin/Clarithromycin: Co-administration of atorvastatin with erythromycin (500 mg four
times daily) or clarithromycin (500 mg twice daily), known inhibitors of CYP 3A4, was associated
with higher plasma concentrations of atorvastatin (see section 4.4 Special Warnings and

Precautions for Use — Skeletal Muscle Effects and section 5.2 Pharmacokinetic Properties).

Protease Inhibitors: Co-administration of atorvastatin with protease inhibitors, known inhibitors of
CYP 3A4, was associated with increased plasma concentrations of atorvastatin (see section 5.2

Pharmacokinetic Properties).

Diltiazem Hydrochloride: Co-administration of atorvastatin (40 mg) with diltiazem (240 mg) was
associated with higher plasma concentrations of atorvastatin (see section 5.2 Pharmacokinetic

Properties).

Cimetidine: An atorvastatin interaction study with cimetidine was conducted, and no clinically

significant interactions were seen (see section 5.2 Pharmacokinetic Properties).

Itraconazole: Concomitant administration of atorvastatin (20-40 mg) with itraconazole (200 mg)
was associated with an increase in atorvastatin AUC (see section 5.2 Pharmacokinetic

Properties).

Grapefruit Juice: Contains one or more components that inhibit CYP 3A4 and can increase
plasma concentrations of atorvastatin, especially with excessive grapefruit juice consumption

(>1.2 L/day) (see section 5.2 Pharmacokinetic Properties).

Transporter Inhibitors:
Atorvastatin is a substrate of the hepatic transporters (see section 5.2 Pharmacokinetic

Properties).

Concomitant administration of atorvastatin 10 mg and cyclosporine 5.2 mg/kg/day resulted in an
increase in exposure to atorvastatin (ratio of AUC: 8.7; see section 5.2 Pharmacokinetic

Properties). Cyclosporine is an inhibitor of organic anion-transporting polypeptide 1B1
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(OATP1B1), OATP1B3, multi-drug resistance protein 1 (MDR1), and breast cancer resistance
protein (BCRP) as well as CYP3A4, thus it increases exposure to atorvastatin. Do not exceed
10 mg atorvastatin daily (see section 4.2 Posology and Method of Administration - Use in

Combination with Other Medicinal Compounds).

Glecaprevir and pibrentasvir are inhibitors of OATP1B1, OATP1B3, MDR1 and BCRP, thus they
increase exposure to atorvastatin. Do not exceed 10 mg atorvastatin daily (see section 4.2
Posology and Method of Administration - Use in Combination with Other Medicinal

Compounds).

Concomitant administration of atorvastatin 20 mg and letermovir 480 mg daily resulted in an
increase in exposure to atorvastatin (ratio of AUC: 3.29; see section 5.2 Pharmacokinetic
Properties). Letermovir inhibits efflux transporters P-gp, BCRP, MRP2, OAT2 and hepatic
transporter OATP1B1/1B3, thus it increases exposure to atorvastatin. Do not exceed 20 mg
atorvastatin daily (see section 4.2 Posology and Method of Administration - Use in

Combination with Other Medicinal Compounds).

The magnitude of CYP3A- and OATP1B1/1B3-mediated drug interactions on co-administered
drugs may be different when letermovir is co-administered with cyclosporine. Use of atorvastatin is

not recommended in patients taking letermovir co-administered with cyclosporine.

Elbasvir and grazoprevir are inhibitors of OATP1B1, OATP1B3, MDR1 and BCRP, thus they
increase exposure to atorvastatin. Use with caution and lowest dose necessary (see section 4.2
Posology and Method of Administration - Use in Combination with Other Medicinal

Compounds).

Inducers of CYP 3A4

Concomitant administration of atorvastatin with inducers of CYP 3A4 (e.g., efavirenz, rifampin) can
lead to variable reductions in plasma concentrations of atorvastatin. Due to the dual interaction
mechanism of rifampin (CYP 3A4 induction and inhibition of hepatocyte uptake transporter
OATP1B1), simultaneous co-administration of atorvastatin with rifampin is recommended, as
delayed administration of atorvastatin after administration of rifampin has been associated with a
significant reduction in atorvastatin plasma concentrations (see section 5.2 Pharmacokinetic

Properties).
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Antacids: Co-administration of atorvastatin with an oral antacid suspension containing magnesium
and aluminum hydroxides decreased atorvastatin plasma concentrations (ratio of AUC: 0.66);

however, LDL-C reduction was not altered.

Antipyrine: Because atorvastatin does not affect the pharmacokinetics of antipyrine, interactions

with other drugs metabolized via the same cytochrome isozymes are not expected.

Colestipol. Plasma concentrations of atorvastatin were lower (ratio of concentration: 0.74) when
colestipol was administered with atorvastatin. However, lipid effects were greater when

atorvastatin and colestipol were co-administered than when either drug was given alone.

Digoxin: When multiple doses of digoxin and 10 mg atorvastatin were co-administered,
steady-state plasma digoxin concentrations were unaffected. However, digoxin concentrations
increased (ratio of AUC: 1.15) following administration of digoxin with 80 mg atorvastatin daily.

Patients taking digoxin should be monitored appropriately.

Azithromycin: Co-administration of atorvastatin (10 mg once daily) with azithromycin (500 mg

once daily) did not alter the plasma concentrations of atorvastatin.

Oral Contraceptives: Co-administration of atorvastatin with an oral contraceptive containing
norethindrone and ethinyl estradiol increased the area under the concentration vs. time curve
(AUC) values for norethindrone (ratio of AUC: 1.28) and ethinyl estradiol (ratio of AUC: 1.19).
These increases should be considered when selecting an oral contraceptive for a woman taking

atorvastatin.

Warfarin: An atorvastatin interaction study with warfarin was conducted, and no clinically

significant interactions were seen.

Colchicine: Although interaction studies with atorvastatin and colchicine have not been
conducted, cases of myopathy have been reported with atorvastatin co-administered with

colchicine, and caution should be exercised when prescribing atorvastatin with colchicine.

Amlodipine: In a drug-drug interaction study in healthy subjects, co-administration of atorvastatin
80 mg with amlodipine 10 mg resulted in an increase in exposure to atorvastatin (ratio of AUC:
1.18) which was not clinically meaningful.

10
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Fusidic Acid: Although interaction studies with atorvastatin and fusidic acid have not been
conducted, there is an increased risk of rhabdomyolysis in patients receiving a combination of
statins, including atorvastatin, and fusidic acid. The mechanism of this interaction is not known. In
patients where the use of systemic fusidic acid is considered essential, statin treatment should be
discontinued throughout the duration of fusidic acid treatment. Statin therapy may be re-introduced

seven days after the last dose of fusidic acid.

In exceptional circumstances, where prolonged systemic fusidic acid is needed, e.g., for the
treatment of severe infections, the need for co-administration of atorvastatin and fusidic acid
should only be considered on a case by case basis and under close medical supervision. The
patient should be advised to seek medical advice immediately if they experience any symptoms of

muscle weakness, pain or tenderness.

Other Concomitant Therapy: In clinical studies, atorvastatin was used concomitantly with
antihypertensive agents and estrogen replacement therapy without evidence of clinically significant

adverse interactions. Interaction studies with specific agents have not been conducted.

4.6 Fertility, Pregnancy and Lactation

Atorvastatin is contraindicated in pregnancy. Women of childbearing potential should use
adequate contraceptive measures. Atorvastatin should be administered to women of childbearing
age only when such patients are highly unlikely to conceive and have been informed of the

potential hazards to the fetus.

Atorvastatin is contraindicated while breast-feeding. It is not known whether this drug is excreted
in human milk. Because of the potential for adverse reactions in nursing infants, women taking

atorvastatin should not breast-feed.

4.7 Effects on Ability to Drive and Use Machines

None known.

4.8 Undesirable Effects
Atorvastatin is generally well-tolerated. Adverse reactions have usually been mild and transient. In
the atorvastatin placebo-controlled clinical trial database of 16,066 (8755 Lipitor vs. 7311 placebo)

patients treated for a median period of 53 weeks, 5.2% of patients on atorvastatin discontinued
11
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due to adverse reactions compared to 4.0% of patients on placebo.

The most frequent (=1%) adverse effects that may be associated with atorvastatin therapy,
reported in patients participating in placebo-controlled clinical studies include:

Infections and Infestations: nasopharynagitis;

Metabolism and Nutrition Disorders: hyperglycemia;

Respiratory, Thoracic and Mediastinal Disorders: pharyngolaryngeal pain, epistaxis;
Gastrointestinal Disorders: diarrhea, dyspepsia, nausea, flatulence;

Musculoskeletal and Connective Tissue Disorders: arthralgia, pain in extremity,
musculoskeletal pain, muscle spasms, myalgia, joint swelling;

Investigations: liver function test abnormal, blood creatine phosphokinase increased.

Additional adverse effects reported in atorvastatin placebo-controlled clinical trials include:
Psychiatric Disorders: nightmare;

Eye Disorders: vision blurred;

Ear and Labyrinth Disorders: tinnitus;

Gastrointestinal Disorders: abdominal discomfort, eructation;

Hepatobiliary Disorders: hepatitis, cholestasis;

Skin and Subcutaneous Tissue Disorders: urticaria;

Musculoskeletal and Connective Tissue Disorders: muscle fatigue, neck pain;

General Disorders and Administration Site Conditions: malaise, pyrexia;

Investigations: white blood cells urine positive.

Not all effects listed above have been causally associated with atorvastatin therapy.

Pediatric Patients
Patients treated with atorvastatin had an adverse experience profile generally similar to that of
patients treated with placebo, the most common adverse experiences observed in both groups,

regardless of causality assessment, were infections.

No clinically significant effect on growth and sexual maturation was observed in a 3-year study in
children ages 6 and above based on the assessment of overall maturation and development,
assessment of Tanner Stage, and measurement of height and weight. The safety and tolerability

profile in pediatric patients was similar to the known safety profile of atorvastatin in adult patients.
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Post-marketing Experience

In post-marketing experience, the following additional undesirable effects have been reported:
Blood and Lymphatic System Disorders: thrombocytopenia;

Immune System Disorders: allergic reactions (including anaphylaxis);

Injury, Poisoning and Procedural Complications: tendon rupture;

Metabolism and Nutrition Disorders: weight gain;

Nervous System Disorders: hypoesthesia, amnesia, dizziness, dysgeusia;
Gastrointestinal Disorders: pancreatitis;

Skin and Subcutaneous Tissue Disorders: Stevens-Johnson syndrome, toxic epidermal
necrolysis, angioedema, erythema multiforme, bullous rashes;

Musculoskeletal and Connective Tissue Disorders: rhabdomyolysis, immune mediated
necrotizing myopathy, myositis, back pain;

General Disorders and Administration Site Conditions: chest pain, peripheral edema, fatigue.

4.9 Overdose

There is no specific treatment for atorvastatin overdose. Should an overdose occur, the patient
should be treated symptomatically and supportive measures instituted, as required. Due to
extensive drug binding to plasma proteins, hemodialysis is not expected to significantly enhance

atorvastatin clearance.

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic Properties

Atorvastatin calcium is a synthetic lipid-lowering agent, which is an inhibitor of HMG-CoA
reductase. This enzyme catalyzes the conversion of HMG-CoA to mevalonate, an early and rate-

limiting step in cholesterol biosynthesis.

The empirical formula of atorvastatin calcium is (C33H34,FN,O5), Ca*3 H,O and its molecular weight

is 1209.42. Its structural formula is:

Ca 2+
3H
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Atorvastatin calcium is a white to off-white crystalline powder, practically insoluble in aqueous
solutions of pH 4 and below. It is very slightly soluble in distilled water, pH 7.4 phosphate buffer,

and acetonitrile; slightly soluble in ethanol; and freely soluble in methanol.

Mechanism of Action

Atorvastatin is a selective, competitive inhibitor of HMG-CoA reductase, the rate-limiting enzyme
that converts HMG-CoA to mevalonate, a precursor of sterols, including cholesterol. In patients
with homozygous and heterozygous familial hypercholesterolemia, non-familial forms of
hypercholesterolemia, and mixed dyslipidemia, atorvastatin reduces total-C, LDL-C, and apo B.
Atorvastatin also reduces very low-density lipoprotein cholesterol (VLDL-C) and TG and produces

variable increases in HDL-C.

Atorvastatin lowers plasma cholesterol and lipoprotein levels by inhibiting HMG-CoA reductase
and cholesterol synthesis in the liver and by increasing the number of hepatic LDL receptors on

the cell surface for enhanced uptake and catabolism of LDL.

Atorvastatin reduces LDL production and the number of LDL particles. Atorvastatin produces a
profound and sustained increase in LDL receptor activity coupled with a beneficial change in the
quality of circulating LDL particles. Atorvastatin is effective in reducing LDL in patients with
homozygous familial hypercholesterolemia, a population that has not normally responded to

lipid-lowering medication.

Atorvastatin and some of its metabolites are pharmacologically active in humans. The primary site
of action of atorvastatin is the liver, which is the principal site of cholesterol synthesis and LDL
clearance. LDL-C reduction correlates better with drug dose than it does with systemic drug
concentration. Individualization of drug dosage should be based on therapeutic response (see

section 4.2 Posology and Method of Administration).

In a dose-response study, atorvastatin (10 mg-80 mg) reduced total-C (30%-46%), LDL-C
(41%-61%), apo B (34%-50%), and TG (14%-33%). These results are consistent in patients with
heterozygous familial hypercholesterolemia, non-familial forms of hypercholesterolemia, and mixed

hyperlipidemia, including patients with non-insulin-dependent diabetes mellitus.

In patients with isolated hypertriglyceridemia, atorvastatin reduces total-C, LDL-C, VLDL-C, apo B,
14
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TG, and non-HDL-C, and increases HDL-C. In patients with dysbetalipoproteinemia, atorvastatin

reduces intermediate density lipoprotein cholesterol (IDL-C).

In patients with Fredrickson Types lla and lIb hyperlipoproteinemia pooled from 24 controlled
trials, the median percent increases from baseline in HDL-C for atorvastatin (10 mg-80 mg) were
5.1% to 8.7% in a non-dose-related manner. Additionally, analysis of this pooled data
demonstrated significant dose-related decreases in total-C/HDL-C and LDL-C/HDL-C ratios,
ranging from —29% to —44% and —-37% to -55%, respectively.

The effects of atorvastatin on ischemic events and total mortality were studied in the Myocardial
Ischemia Reduction with Aggressive Cholesterol Lowering study (MIRACL). This multicenter,
randomized, double-blind, placebo-controlled study followed 3086 patients with acute coronary
syndromes: unstable angina or non-Q wave MI. Patients were treated with standard care,
including diet, and either atorvastatin 80 mg daily or placebo for a median duration of 16 weeks.
The final LDL-C, total-C, HDL-C, and TG levels were 72 mg/dL, 147 mg/dL, 48 mg/dL, and

139 mg/dL, respectively in the atorvastatin group, and 135 mg/dL, 217 mg/dL, 46 mg/dL, and
187 mg/dL, respectively, in the placebo group. Atorvastatin significantly reduced the risk of
ischemic events and death by 16%. The risk of experiencing rehospitalization for angina pectoris
with documented evidence of myocardial ischemia was significantly reduced by 26%. Atorvastatin
reduced the risk of ischemic events and death to a similar extent across the range of baseline
LDL-C. In addition, atorvastatin reduced the risk of ischemic events and death to similar extents in
patients with non-Q wave MI and unstable angina, as well as in males and females and in

patients <65 years of age and >65 years of age.

Prevention of Cardiovascular Complications
In the Anglo-Scandinavian Cardiac Outcomes Trial Lipid Lowering Arm (ASCOT-LLA), the effect
of atorvastatin on fatal and non-fatal CHD was assessed in 10,305 hypertensive patients 40 to 80
years of age (mean age 63 years), without a previous MI and with total-C levels <6.5 mmol/L
(251 mg/dL). Additionally, all patients had at least three of the following cardiovascular (CV) risk
factors: male gender, age >55 years, smoking, diabetes, history of CHD in a first-degree relative,
total-C:HDL >6, peripheral vascular disease, left ventricular hypertrophy, prior cerebrovascular
event, specific electrocardiogram (ECG) abnormality, proteinuria/albuminuria. In this double-blind,
placebo-controlled study, patients were treated with antihypertensive therapy (goal BP <140/90
mmHg for non-diabetic patients, <130/80 mmHg for diabetic patients) and allocated to either
atorvastatin 10 mg daily (n=5168) or placebo (n=5137). As the effect of atorvastatin treatment
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compared to placebo exceeded the significance threshold during an interim analysis, the ASCOT-
LLA was terminated early at 3.3 years instead of 5 years. Additionally, blood pressure was well-
controlled and similar in patients assigned atorvastatin and placebo. These changes persisted

throughout the treatment period.

Atorvastatin reduced the rate of the following events:

Event Risk No. of Events p-value

Decrease (%) | (Atorvastatin vs. Placebo)

Coronary events (fatal CHD? plus non- 36% 100 vs. 154 0.0005
fatal MI°)
Total cardiovascular events and 20% 389 vs. 483 0.0008

revascularization procedures

Total coronary events 29% 178 vs. 247 0.0006

Fatal and non-fatal stroke* 26% 89 vs. 119 0.0332

@ Coronary Heart Disease.
® Myocardial infarction.

* Although the reduction of fatal and non-fatal strokes did not reach a pre-defined significance level (p=0.01), a

favorable trend was observed with a 26% relative risk reduction.

The total mortality and CV mortality have not been significantly reduced although a favorable

trend was observed.

In the Collaborative Atorvastatin Diabetes Study (CARDS), the effect of atorvastatin on fatal and
non-fatal CVD was assessed in 2838 patients with type 2 diabetes 40 to 75 years of age, without
prior history of CVD and with LDL <4.14 mmol/L (160 mg/dL) and TG <6.78 mmol/L (600 mg/dL).
Additionally, all patients had at least one of the following risk factors: hypertension, current

smoking, retinopathy, microalbuminuria, or macroalbuminuria.

In this randomized, double-blind, multicenter, placebo-controlled trial, patients were treated with
either atorvastatin 10 mg daily (n=1428) or placebo (n=1410) for a median follow-up of 3.9 years.
As the effect of atorvastatin treatment on the primary endpoint reached the pre-defined stopping

rules for efficacy, CARDS was terminated 2 years earlier than anticipated.

The absolute and relative risk reduction effects of atorvastatin are as follows:
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Event Relative Risk No of Events p-value
Reduction (%) (Atorvastatin vs.
Placebo)

Major cardiovascular events (fatal

and non-fatal AMI, silent MI, acute

CHD death, unstable angina, CABG, 37% 83 vs. 127 0.0010
PTCA, revascularization, stroke)

MI (fatal and non-fatal AMI, silent 42% 38 vs. 64 0.0070
MI)

Stroke (fatal and non-fatal) 48% 21 vs. 39 0.0163

AMI=acute myocardial infarction; CABG=coronary artery bypass graft; CHD=coronary heart disease;

MI=myocardial infarction; PTCA=percutaneous transluminal coronary angioplasty.

There was no evidence of a difference in the treatment effect by patient’'s gender, age, or baseline

LDL-C level.

A relative risk reduction in death of 27% (82 deaths in the placebo group compared to 61 deaths
in the treatment arm) has been observed with a borderline statistical significance (p=0.0592). The
overall incidence of adverse events or serious adverse events was similar between the treatment

groups.

Atherosclerosis

In the Reversing Atherosclerosis with Aggressive Lipid-Lowering (REVERSAL) study, the effect of
atorvastatin 80 mg and pravastatin 40 mg on coronary atherosclerosis was assessed by
intravascular ultrasound (IVUS), during angiography, in patients with CHD. In this randomized,
double-blind, multicenter, controlled clinical trial, IVUS was performed at baseline and at 18
months in 502 patients. In the atorvastatin group (n=253), the median percent change, from
baseline, in total atheroma volume (the primary study criteria) was -0.4% (p=0.98) in the
atorvastatin group and +2.7% (p=0.001) in the pravastatin group (n=249). When compared to

pravastatin, the effects of atorvastatin were statistically significant (p=0.02).

In the atorvastatin group, LDL-C was reduced to a mean of 2.04 mmol/L £ 0.8 (78.9 mg/dL £ 30)
from baseline 3.89 mmol/L + 0.7 (150 mg/dL + 28) and in the pravastatin group, LDL-C was
reduced to a mean of 2.85 mmol/L £ 0.7 (110 mg/dL £ 26) from baseline 3.89 mmol/L + 0.7 (150
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mg/dL + 26) (p<0.0001). Atorvastatin also significantly reduced mean total-C by 34.1%
(pravastatin: -18.4%, p<0.0001), mean TG levels by 20% (pravastatin: -6.8%, p<0.0009), and
mean apo B by 39.1% (pravastatin: -22.0%, p<0.0001). Atorvastatin increased mean HDL-C by
2.9% (pravastatin: +5.6%, p=NS). There was a 36.4% mean reduction in C-reactive protein (CRP)

in the atorvastatin group compared to a 5.2% reduction in the pravastatin group (p<0.0001).

The safety and tolerability profiles of the two treatment groups were comparable.

Recurrent Stroke

In the Stroke Prevention by Aggressive Reduction in Cholesterol Levels (SPARCL) study, the
effect of atorvastatin 80 mg daily or placebo on stroke was evaluated in 4731 patients who had a
stroke or TIA within the preceding 6 months and no history of CHD. Patients were 60% male,

21 to 92 years of age (mean age 63 years), and had an average baseline LDL of 133 mg/dL

(3.4 mmol/L). The mean LDL-C was 73 mg/dL (1.9 mmol/L) during treatment with atorvastatin and

129 mg/dL (3.3 mmol/L) during treatment with placebo. Median follow-up was 4.9 years.

Atorvastatin 80 mg reduced the risk of the primary endpoint of fatal or non-fatal stroke by 15%
(hazard ratio [HR] 0.85; 95% CI, 0.72-1.00; p=0.05 or HR 0.84; 95% Cl, 0.71-0.99; p=0.03 after
adjustment for baseline factors) compared to placebo. Atorvastatin 80 mg significantly reduced the
risk of major coronary events (HR 0.67; 95% CI, 0.51-0.89; p=0.006), any CHD event (HR 0.60;
95% CI, 0.48-0.74; p<0.001), and revascularization procedures (HR 0.57; 95% CI, 0.44-0.74;
p<0.001).

In a post-hoc analysis, atorvastatin 80 mg reduced the incidence of ischemic stroke

(218/2365, 9.2% vs. 274/2366, 11.6%, p=0.01) and increased the incidence of hemorrhagic stroke
(55/2365, 2.3% vs. 33/2366, 1.4%, p=0.02) compared to placebo. The incidence of fatal
hemorrhagic stroke was similar between groups (17 atorvastatin vs. 18 placebo). Reduction in the
risk of CV events with atorvastatin 80 mg was demonstrated in all patient groups except in
patients who entered the study with a hemorrhagic stroke and had a recurrent hemorrhagic stroke

(7 atorvastatin vs. 2 placebo).

In patients treated with atorvastatin 80 mg, there were fewer strokes of any type (265 atorvastatin
vs. 311 placebo) and fewer CHD events (123 atorvastatin vs. 204 placebo). Overall mortality was
similar across treatment groups (216 atorvastatin vs. 211 placebo). The overall incidence of

adverse events and serious adverse events was similar between treatment groups.
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Secondary Prevention of Cardiovascular Events

In the Treating to New Targets Study (TNT), the effect of atorvastatin 80 mg/day vs. atorvastatin
10 mg/day on the reduction in CV events was assessed in 10,001 subjects (94% white, 81%
male, 38% —65 years) with clinically evident CHD who had achieved a target LDL-C level

<130 mg/dL after completing an 8-week, open-label, run-in period with atorvastatin 10 mg/day.
Subjects were randomly assigned to either 10 mg/day or 80 mg/day of atorvastatin and followed
for a median duration of 4.9 years. The mean LDL-C, total-C, TG, non-HDL and HDL cholesterol
levels at 12 weeks were 73 mg/dL, 145 mg/dL, 128 mg/dL, 98 mg/dL and 47 mg/dL, respectively,
during treatment with 80 mg atorvastatin and 99 mg/dL, 177 mg/dL, 152 mg/dL, 129 mg/dL and

48 mg/dL, respectively, during treatment with 10 mg atorvastatin.
Treatment with atorvastatin 80 mg/day significantly reduced the rate of major cardiovascular
events (MCVE) (434 events in the 80 mg/day group vs. 548 events in the 10 mg/day group) with

a relative risk reduction of 22%.

Atorvastatin 80 mg significantly reduced the risk of the following:

Significant Endpoint Atorvastatin Atorvastatin
10 mg 80 mg HR® (95% Cl)
(N=5006) (N=4995)
PRIMARY ENDPOINT* n % n %
First major cardiovascular endpoint 548 10.9 434 8.7 0.78 (0.69-0.89)

Components of the Primary Endpoint

Non-fatal, non-procedure related Mi 308 6.2 243 4.9 0.78 (0.66-0.93)

Stroke (fatal and non-fatal) 155 3.1 117 2.3 0.75 (0.59-0.96)

SECONDARY ENDPOINTS**

First CHF with hospitalization 164 3.3 122 24 0.74 (0.59-0.94)

First CABG or other coronary 904 18.1 667 13.4 | 0.72 (0.65-0.80)

revascularization procedureb

First documented angina endpoint” 615 12.3 545 10.9 | 0.88 (0.79-0.99)

@ Atorvastatin 80 mg: atorvastatin 10 mg.

® Component of other secondary endpoints.

* MCVE=death due to CHD, non-fatal MI, resuscitated cardiac arrest, and fatal and non-fatal stroke.
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Significant Endpoint Atorvastatin Atorvastatin
10 mg 80 mg HR® (95% ClI)
(N=5006) (N=4995)

** Secondary endpoints not included in primary endpoint.
HR=hazard ratio; Cl=confidence interval; MI=myocardial infarction; CHF=congestive heart failure;
CABG=coronary artery bypass graft.

Confidence intervals for the secondary endpoints were not adjusted for multiple comparisons.

There was no significant difference between the treatment groups for all-cause mortality: 282
(5.6%) in the atorvastatin 10 mg/day group vs. 284 (5.7%) in the atorvastatin 80 mg/day group.
The proportions of subjects who experienced CV death, including the components of CHD death
and fatal stroke were numerically smaller in the atorvastatin 80 mg group than in the atorvastatin
10 mg treatment group. The proportions of subjects who experienced non-CV death were

numerically larger in the atorvastatin 80 mg group than in the atorvastatin 10 mg treatment group.

In the Incremental Decrease in Endpoints Through Aggressive Lipid Lowering Study (IDEAL),
treatment with atorvastatin 80 mg/day was compared to treatment with simvastatin 20 mg/day to
40 mg/day in 8888 subjects up to 80 years of age with a history of CHD to assess whether
reduction in CV risk could be achieved. Patients were mainly male (81%), white (99%) with an
average age of 61.7 years, and an average LDL-C of 121.5 mg/dL at randomization; 76% were on
statin therapy. In this prospective, randomized, open-label, blinded endpoint (PROBE) trial with no
run-in period, subjects were followed for a median duration of 4.8 years. The mean LDL-C, total-
C, TG, HDL and non-HDL-C levels at Week 12 were 78 mg/dL, 145 mg/dL, 115 mg/dL, 45 mg/dL
and 100 mg/dL, respectively, during treatment with 80 mg atorvastatin and 105 mg/dL, 179 mg/dL,
142 mg/dL, 47 mg/dL and 132 mg/dL, respectively, during treatment with 20 mg to 40 mg

simvastatin.

There was no significant difference between the treatment groups for the primary endpoint; the
rate of first major coronary event (fatal CHD, non-fatal Ml and resuscitated cardiac arrest): 411
(9.3%) in the atorvastatin 80 mg/day group vs. 463 (10.4%) in the simvastatin 20 mg/day to
40 mg/day group, HR 0.89, 95% CI (0.78-1.01), p=0.07.

There were no significant differences between the treatment groups for all-cause mortality: 366
(8.2%) in the atorvastatin 80 mg/day group vs. 374 (8.4%) in the simvastatin 20 mg/day to

40 mg/day group. The proportions of subjects who experienced CV or non-CV death were similar
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for the atorvastatin 80 mg group and the simvastatin 20 mg to 40 mg group.

Heterozygous Familial Hypercholesterolemia in Pediatric Patients

The following pediatric-exclusive studies have been completed with atorvastatin.

In an open-label, single-arm study, 271 male and female Heterozygous Familial
Hypercholesterolemia (HeFH) children 6-15 years of age were enrolled and treated with
atorvastatin for up to 3 years. Inclusion in the study required confirmed HeFH and a baseline
LDL-C level =4 mmol/L (approximately 152 mg/dL). The study included 139 children at Tanner 1
development stage (generally ranging from 6-10 years of age). The dosage of atorvastatin (once
daily) was initiated at 5 mg (chewable tablet) in children less than 10 years of age. Children aged
10 and above were initiated at 10 mg atorvastatin (once daily). All children could titrate to higher
doses to achieve a target of <3.35 mmol/L LDL-C. The mean weighted dose for children aged 6
to 9 years was 19.6 mg and the mean weighted dose for children aged 10 years and above was

23.9 mg.

The mean (+/- SD) baseline LDL-C value was 6.12 (1.26) mmol/L which was approximately

233 (48) mg/dL. See table below for final results.

The data were consistent with no drug effect on any of the parameters of growth and
development (i.e., height, weight, BMI, Tanner stage, Investigator assessment of Overall
Maturation and Development) in pediatric and adolescent subjects with HeFH receiving
atorvastatin treatment over the 3 year study. There was no Investigator-assessed drug effect

noted in height, weight, BMI by age or by gender by visit.

Lipid-lowering Effects of Atorvastatin in Adolescent Boys and Girls with Heterozygous

Familial Hypercholesterolemia (mmol/L)

Timepoint |N |TC(S.D.) |LDL-C(S.D.) |HDL-C(S.D.) |TG(S.D.) | ApoB (S.D.)*

Baseline 271 | 7.86 (1.30) | 6.12 (1.26) | 1.314 (0.2663) | 0.93 (0.47) | 1.42 (0.28)**

Month 30 206 | 4.95 (0.77)* | 3.25 (0.67) 1.327 (0.2796) | 0.79 (0.38)* | 0.90 (0.17)*

Month 36/ET | 240 | 5.12 (0.86) | 3.45(0.81) | 1.308 (0.2739) | 0.78 (0.41) | 0.93 (0.20)***

TC=total cholesterol; LDL-C=low density lipoprotein cholesterol; HDL-C=high density lipoprotein cholesterol;

TG=triglycerides; Apo B=apolipoprotein B; SD=Standard Deviation; “Month 36/ET” included final visit data for

subjects who ended participation prior to the scheduled 36 month timepoint as well as full 36 month data for
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Timepoint |N |TC(S.D.) |LDL-C(S.D.) |HDL-C(S.D.) |TG(S.D.) | ApoB (S.D.)*

subjects completing the 36 month participation; “*”=Month 30 N for this parameter was 207; “**"=Baseline N

for this parameter was 270; “***”=Month 36/ET N for this parameter was 243; “#"=g/L for Apo B.

In a double-blind, placebo-controlled study followed by an open-label phase, 187 boys and post-
menarchal girls 10 to 17 years of age (mean age 14.1 years) with heterozygous familial
hypercholesterolemia or severe hypercholesterolemia were randomized to atorvastatin (n=140) or
placebo (n=47) for 26 weeks and then all received atorvastatin for 26 weeks. Inclusion in the
study required 1) a baseline LDL-C level 22190 mg/dL or 2) a baseline LDL-C =160 mg/dL and
positive family history of familial hypercholesterolemia or documented premature CVD in a first- or
second-degree relative. The mean baseline LDL-C value was 218.6 mg/dL (range: 138.5-385.0
mg/dL) in the atorvastatin group compared to 230.0 mg/dL (range: 160.0-324.5 mg/dL) in the
placebo group. The dosage of atorvastatin (once daily) was 10 mg for the first 4 weeks and up-
titrated to 20 mg if the LDL-C level was >130 mg/dL. The number of atorvastatin-treated patients

who required up-titration to 20 mg after Week 4 during the double-blind phase was 78 (55.7%).

Atorvastatin significantly decreased plasma levels of total-C, LDL-C, TG, and apo B during the 26-

week double-blind phase (see below Table).

Lipid-lowering Effects of Atorvastatin in Adolescent Boys and Girls with Heterozygous
Familial Hypercholesterolemia or Severe Hypercholesterolemia

(Mean Percent Change from Baseline at Endpoint in Intention-to-Treat Population)

DOSAGE N Total-C LDL-C HDL-C TG Apolipoprotein B
Placebo 47 -1.5 -0.4 -1.9 1.0 0.7
Atorvastatin | 140 -31.4 -39.6 2.8 -12.0 -34.0

Total-C=total cholesterol; LDL-C=low density lipoprotein cholesterol; HDL-C=high density lipoprotein

cholesterol; TG=triglycerides.

The mean achieved LDL-C value was 130.7 mg/dL (range: 70.0-242.0 mg/dL) in the atorvastatin
group compared to 228.5 mg/dL (range: 152.0-385.0 mg/dL) in the placebo group during the 26-
week double-blind phase. In this 1-year study, there was no detectable effect on growth or sexual

maturation in boys or on menstrual cycle length in girls.

An 8-week, open-label study to evaluate pharmacokinetics, pharmacodynamics, and safety and
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tolerability of atorvastatin was conducted in 39 patients, 6 to 17 years of age with genetically
confirmed heterozygous familial hypercholesterolemia and baseline LDL-C =4 mmol/L. Cohort A
included 15 patients, 6 to 12 years of age and at Tanner Stage 1. Cohort B included 24 patients,
10 to 17 years of age and at Tanner Stage =>2.

The initial dose of atorvastatin was 5 mg daily of a chewable tablet in Cohort A and 10 mg daily
of a tablet formulation in Cohort B. The atorvastatin dose was permitted to be doubled if a patient

had not attained target LDL-C of <3.35 mmol/L at Week 4 and if atorvastatin was well tolerated.

Mean values for LDL-C, TC, VLDL-C, and Apo B decreased by Week 2 among all patients. For
patients whose dose was doubled, additional decreases were observed as early as 2 weeks, at
the first assessment, after dose escalation. The mean percent decreases in lipid parameters were
similar for both cohorts, regardless of whether patients remained at their initial dose or doubled
their initial dose. At Week 8, on average, the percent change from baseline in LDL-C and TC was

approximately 40% and 30%, respectively, over the range of exposures.

The long-term efficacy of atorvastatin therapy in childhood to reduce morbidity and mortality in

adulthood has not been established.

5.2 Pharmacokinetic Properties

Pharmacokinetics and Metabolism

Absorption: Atorvastatin is rapidly absorbed after oral administration; maximum plasma
concentrations occur within 1 to 2 hours. The extent of absorption and plasma atorvastatin
concentrations increases in proportion to atorvastatin dose. Atorvastatin tablets are 95% to 99%
bioavailable compared to solutions. The absolute bioavailability of atorvastatin is approximately
14% and the systemic availability of HMG-CoA reductase inhibitory activity is approximately 30%.
The low systemic availability is attributed to presystemic clearance in gastrointestinal mucosa
and/or hepatic first-pass metabolism. Although food decreases the rate and extent of drug
absorption by approximately 25% and 9%, respectively, as assessed by C,,., and AUC, LDL-C
reduction is similar whether atorvastatin is given with or without food. Plasma atorvastatin
concentrations are lower (approximately 30% for C,,.x and AUC) following evening drug
administration compared to morning. However, LDL-C reduction is the same regardless of the

time of day of drug administration (see section 4.2 Posology and Method of Administration).

Distribution: Mean volume of distribution of atorvastatin is approximately 381 Liters. Atorvastatin
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is 2298% bound to plasma proteins. A red blood cell/plasma ratio of approximately 0.25 indicates

poor drug penetration into red blood cells.

Metabolism: Atorvastatin is extensively metabolized to ortho- and para-hydroxylated derivatives
and various beta-oxidation products. In vitro inhibition of HMG-CoA reductase by ortho- and para-
hydroxylated metabolites is equivalent to that of atorvastatin. Approximately 70% of circulating
inhibitory activity for HMG-CoA reductase is attributed to active metabolites. In vitro studies
suggest the importance of atorvastatin metabolism by hepatic CYP 3A4, consistent with increased
plasma concentrations of atorvastatin in humans following co-administration with erythromycin, a
known inhibitor of this isozyme. In vitro studies also indicate that atorvastatin is a weak inhibitor of
CYP 3A4. Atorvastatin co-administration did not produce a clinically significant effect in plasma
concentrations of terfenadine, a compound predominantly metabolized by CYP 3A4; therefore, it is
unlikely that atorvastatin will significantly alter the pharmacokinetics of other CYP 3A4 substrates
(see section 4.5 Interaction with Other Medicinal Products and Other Forms of Interaction). In

animals, the ortho-hydroxy metabolite undergoes further glucuronidation.

Excretion: Atorvastatin and its metabolites are eliminated primarily in bile following hepatic and/or
extrahepatic metabolism; however, the drug does not appear to undergo enterohepatic
recirculation. Mean plasma elimination half-life of atorvastatin in humans is approximately

14 hours, but the half-life of inhibitory activity for HMG-CoA reductase is 20 to 30 hours due to the
contribution of active metabolites. Less than 2% of a dose of atorvastatin is recovered in urine

following oral administration.

Atorvastatin is a substrate of the hepatic transporters, OATP1B1 and OATP1B3 transporter.
Metabolites of atorvastatin are substrates of OATP1B1. Atorvastatin is also identified as a
substrate of the efflux transporters MDR1 and BCRP, which may limit the intestinal absorption and

biliary clearance of atorvastatin.

Special Populations

Elderly: Plasma concentrations of atorvastatin are higher (approximately 40% for C,, and 30%
for AUC) in healthy, elderly subjects (aged =65 years) than in young adults. The ACCESS study
specifically evaluated elderly patients with respect to reaching their National Cholesterol Education
Program (NCEP) treatment goals. The study included 1087 patients under 65 years of age, 815
patients over 65 years of age, and 185 patients over 75 years of age. No differences in safety,
efficacy or lipid treatment goal attainment were observed between elderly patients and the overall
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population.

Pediatric: In an open-label, 8-week study, Tanner Stage 1 (N=15) and Tanner Stage =2 (N=24)
pediatric patients (ages 6-17 years) with heterozygous familial hypercholesterolemia and baseline
LDL-C =4 mmol/L were treated with 5 or 10 mg of chewable or 10 or 20 mg of film-coated
atorvastatin tablets once daily, respectively. Body weight was the only significant covariate in
atorvastatin population PK model. Apparent oral clearance of atorvastatin in pediatric subjects
appeared similar to adults when scaled allometrically by body weight. Consistent decreases in

LDL-C and TC were observed over the range of atorvastatin and o-hydroxyatorvastatin exposures.

Gender: Plasma concentrations of atorvastatin in women differ (approximately 20% higher for
Cimax and 10% lower for AUC) from those in men. However, there were no clinically significant

differences in lipid effects between men and women.

Renal Insufficiency: Renal disease has no influence on the plasma concentrations or lipid effects
of atorvastatin. Thus, dose adjustment in patients with renal dysfunction is not necessary (see

section 4.2 Posology and Method of Administration).

Hemodialysis: While studies have not been conducted in patients with end-stage renal disease,
hemodialysis is not expected to significantly enhance clearance of atorvastatin since the drug is

extensively bound to plasma proteins.

Hepatic Insufficiency: Plasma concentrations of atorvastatin are markedly increased
(approximately 16-fold in C,,,, and 11-fold in AUC) in patients with chronic alcoholic liver disease

(Child-Pugh Class B) (see section 4.3 Contraindications).

Drug Interactions: The effect of co-administered drugs on the pharmacokinetics of atorvastatin
as well as the effect of atorvastatin on the pharmacokinetics of co-administered drugs are
summarized below (see section 4.4 Special Warnings and Precautions for Use and section 4.5

Interaction with Other Medicinal Products and Other Forms of Interaction).

Effect of Co-administered Drugs on the Pharmacokinetics of Atorvastatin
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Co-administered Drug and Dosing

Atorvastatin

Regimen Dose (mg) Ratio of AUC* | Ratioof C,*
#Cyclosporine 5.2 mg/kg/day, stable dose | 10 mg QD? for 28 days 8.7 10.7
*Tipranavir 500 mg BID®ritonavir 200 mg | 10 mg SD° 9.4 8.6
BID, 7 days
#*Glecaprevir 400 mg QD/Pibrentasvir 10 mg QD for 7 days 8.3 22.0
120 mg QD, 7 days
#Telaprevir 750 mg q8h°, 10 days 20 mg SD 7.9 10.6
*Elbasvir 50 mg QD/grazoprevir 200 mg 10 mg SD 1.95 4.3
QD, 13 days
*Boceprevir 800 mg TID®, 7 days 40 mg SD 2.3 2.7
*Simeprevir 150 mg QD, 10 days 40 mg SD 212 1.7
#*Lopinavir 400 mg BID/ritonavir 100 mg 20 mg QD for 4 days 5.9 4.7
BID, 14 days
* *Saquinavir 400 mg BID/ritonavir 40 mg QD for 4 days 3.9 4.3
400 mg BID, 15 days
#Clarithromycin 500 mg BID, 9 days 80 mg QD for 8 days 4.5 54
#*Darunavir 300 mg BID/ritonavir 100 mg 10 mg QD for 4 days 3.4 2.2
BID, 9 days
*ltraconazole 200 mg QD, 4 days 40 mg SD 3.3 1.20
#Letermovir 480 mg QD, 10 days 20 mg SD 3.29 217
*Fosamprenavir 700 mg BID/ritonavir 10 mg QD for 4 days 25 28
100 mg BID, 14 days
*Fosamprenavir 1400 mg BID, 14 days 10 mg QD for 4 days 23 4.0
#*Nelfinavir 1250 mg BID, 14 days 10 mg QD for 28 days 1.74 22
*Grapefruit juice, 240 mL QD* 40 mg SD 1.37 1.16
Diltiazem 240 mg QD, 28 days 40 mg SD 1.51 1.00
Erythromycin 500 mg QID', 7 days 10 mg SD 1.33 1.38
Amlodipine 10 mg, single dose 80 mg SD 1.18 0.91
Cimetidine 300 mg QID, 2 weeks 10 mg QD for 2 weeks 1.00 0.89
Colestipol 10 g BID, 24 weeks 40 mg QD for 8 weeks NA 0.74
Maalox TC® 30 mL QID, 17 days 10 mg QD for 15 days 0.66 0.67
Efavirenz 600 mg QD, 14 days 10 mg for 3 days 0.59 1.01
#Rifampin 600 mg QD, 7 days 40 mg SD 1.12 29
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Co-administered Drug and Dosing

Atorvastatin

Regimen Dose (mg) Ratio of AUC* | Ratioof C,*
(co-administered)’
*Rifampin 600 mg QD, 5 days (doses 40 mg SD 0.20 0.60
separated)"
*Gemfibrozil 600 mg BID, 7 days 40 mg SD 1.35 1.00
*Fenofibrate 160 mg QD, 7 days 40 mg SD 1.03 1.02

@ Once daily

® Twice daily

¢ Single dose

4 Every 8 hours

¢ Three times daily

" Four times daily

Products and Other Forms of Interaction for clinical significance.

reported with excessive grapefruit consumption (2750 mL-1.2 L/day).

** Ratio based on a single sample taken 8-16 h post-dose.

should be exercised and the lowest dose necessary should be used.

been associated with a significant reduction in atorvastatin plasma concentrations.

& Represents ratio treatments (co-administered drug plus atorvastatin vs. atorvastatin alone).

* See sections 4.4 Special Warnings and Precautions for Use and 4.5 Interaction with Other Medicinal

* Greater increases in AUC (ratio of AUC up to 2.5) and/or C,,, (ratio of C,,,, up to 1.71) have been

T Due to the dual interaction mechanism of rifampin, simultaneous co-administration of atorvastatin with

rifampin is recommended, as delayed administration of atorvastatin after administration of rifampin has

* The dose of saquinavir/ritonavir in this study is not the clinically used dose. The increase in atorvastatin

exposure when used clinically is likely to be higher than what was observed in this study. Therefore caution

Effect of Atorvastatin on the Pharmacokinetics of Co-administered Drugs

Atorvastatin

Co-administered Drug and Dosing Regimen

Drug/Dose (mg) Ratio of AUC* | RatioofC__*
80 mg QD? for 15 days Antipyrine 600 mg SD® 1.03 0.89
80 mg QD for 10 days Digoxin 0.25 mg QD, 20 days* 1.15 1.20
40 mg QD for 22 days Oral contraceptive QD, 2 months

- Norethindrone 1 mg 1.28 1.23

- Ethinyl estradiol 35 ug 1.19 1.30
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10 mg SD Tipranavir 500 mg BID%ritonavir 200 mg | 1.08 0.96
BID, 7 days

10 mg QD for 4 days Fosamprenavir 1400 mg BID, 14 days 0.73 0.82

10 mg QD for 4 days Fosamprenavir 700 mg BID/ritonavir 0.99 0.94
100 mg BID, 14 days

& Represents ratio treatments (co-administered drug plus atorvastatin vs. atorvastatin alone).

* See section 4.5 Interaction with Other Medicinal Products and Other Forms of Interaction for clinical
significance.

@ Once daily

® Single dose

¢ Twice daily

5.3 Preclinical Safety Data

Carcinogenesis, Mutagenesis, Impairment of Fertility

Atorvastatin was not carcinogenic in rats. The maximum dose used was 63-fold higher than the
highest human dose (80 mg/day) on a mg/kg body-weight basis and 8- to 16-fold higher based on
AUC(0-24) values. In a 2-year study in mice, the incidences of hepatocellular adenomas in males
and hepatocellular carcinomas in females were increased at the maximum dose used, which was
250-fold higher than the highest human dose, on a mg/kg body-weight basis. Systemic exposure
was 6- to 11-fold higher based on AUC(0-24).

All other chemically similar drugs in this class have induced tumors in both mice and rats at
multiples of 12 to 125 times their highest recommended clinical doses, on a mg/kg body-weight

basis.

Atorvastatin did not demonstrate mutagenic or clastogenic potential in four in vitro tests with and
without metabolic activation or in one in vivo assay. It was negative in the Ames test with
Salmonella typhimurium and Escherichia coli, and in the in vitro hypoxanthine-guanine
phosphoribosyltransferase (HGPRT) forward mutation assay in Chinese hamster lung cells.
Atorvastatin did not produce significant increases in chromosomal aberrations in the in vitro

Chinese hamster lung cell assay and was negative in the in vivo mouse micronucleus test.

No adverse effects on fertility or reproduction were observed in male rats given doses of

atorvastatin up to 175 mg/kg/day or in female rats given doses up to 225 mg/kg/day. These doses
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are 100 to 140 times the maximum recommended human dose, on a mg/kg basis. Atorvastatin
caused no adverse effects on sperm or semen parameters, or on reproductive organ

histopathology in dogs given doses of 10 mg/kg, 40 mg/kg, or 120 mg/kg for 2 years.

6. PHARMACEUTICAL PARTICULARS

6.1 List of Excipients

Calcium carbonate, microcrystalline cellulose, lactose monohydrate, croscarmellose sodium,
polysorbate 80, hydroxypropyl cellulose, magnesium stearate, film coating material, simethicone

emulsion.

6.2 Incompatibilities

Not relevant.

6.3 Shelf Life

Please see details on carton.

6.4 Special Precautions for Storage

Please see details on carton.

6.5 Nature and Contents of Container

PA/AI/PVC-AI blister containing 10 tablets in a carton of 3 and 10 blisters

7. MARKETING AUTHORIZATION HOLDER
Viatris (Thailand) Limited

8. MARKETING AUTHORIZATION NUMBER
Lipitor (Tablets 10 mg) Reg. No. 1C 72/63 (N)
( ) Reg. No. 1C 73/63 (N)
Lipitor (Tablets 40 mg) Reg. No. 1C 74/63 (N)
( ) Reg. No. 1C 75/63 (N)

Lipitor (Tablets 20 mg

Lipitor (Tablets 80 mg

9. DATE OF AUTHORIZATION
14 July 2020
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10. DATE OF REVISION OF THE TEXT
01 March 2022

Warnings (based on Thai Ministry of Public Health Announcement)

1.

2
3.
4

Do not use the drug in pregnant and breast-feeding women.

Do not use the drug in patients with liver disease.

If there is myalgia at calf, back or whole body, stop taking drug and consult a physician.

Liver function tests should be performed before taking drug and 6 and 12 weeks after taking
drug. For patients who routinely use the drug, liver function tests should be performed every 6
months or as recommended by a physician. If the transaminase level is greater than three
times of upper normal limit, stop taking drug and consult a physician.

Use with caution with digoxin, warfarin because the level of these drugs in blood may be high
and become dangerous.

The risk of myopathy or rhabdomyolysis will increase when the drug is administered with other
following drugs, e.g., azole antifungals such as ketoconazole, itraconazole; macrolides such
as erythromycin, clarithromycin; HIV protease inhibitors such as indinavir, ritonavir, nelfinavir,
saquinavir; verapamil; diltiazem; gemfibrozil; nicotinic acid; cyclosporine; amiodarone.

The risk of rhabdomyolysis will increase under the following conditions, e.g., use at high dose,
in the elderly; in patients with hepatic or renal insufficiency; in alcoholism; in patients with
hypothyroidism.

Caution should be exercised when taking this drug with colchicine, especially in the elderly, or
patients with renal insufficiency because there is a risk of myopathy or rhabdomyolysis.

The use of this drug may increase the risk of increase in blood sugar level.

LPD Revision No.: 20.1 (Small Tablets)

LPD Date: March 1, 2022

Country: Thailand
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